=K H.P.M

W AESRTICATCORABEREET T, K BREAIKCEY,
ELL BEWSEEV, $C, MMEILZEDF7ICD
THHmACLIV] (k. BABTRURITAICLT HERA
&V,

B COBHARIE. AICEFETICRELTLEE L,

XBGRROED, FEE(HBREERTTIH/AFHNET.

M Before assembly, make sure to completely read this
instruction manual. In particular, make sure to read the
"1.Read before assembly" section before assembly and
operating the unit.

H Keep this instruction manual in a handy, safe place.

XIn order to make improvements to this product,
specifications may be altered without prior notice.

| BIZ5& Sold separately |
W30~507 2 AT 4—HIT
(TP AT ERERF MO ELTWET,)
W7 OR ey AYBRERE A=K 5 =T r (0 F4 =t =R
M Engine for 30-50 class helicopter
(Included in an “Engine-mounted semi-assembled kit".)

M Transmitter set: Atransmitter for a helicopter
4 servos + rudder gyro and rudder servo

[www.rchelibase.com

Instruction Manual

ERifEREAE

HIROBO Pitch-up Mode version
EAR—EvF7y7E—RIR

FEFT SPEC
07ZALILT L |07F7ATI T
30 class engine | 50 class engine
2HEE
Overall weight 3,2009 3,400g
Iror
Engine 30 class 50 class
XS rO0—4—%
Main rotor diameter 1,248mm 1,348mm
¥y N N
Gear ratio 9.66:1:4.65 8.7:1:4.71

186mm

395mm

HIRO3O LIMMNED ©2009

MADE IN JAPAN

No.10C87



H X

Table of Contents

LM 2B T BEA CIZEV s 1
- FRVOMEEY 4 AORE 8
s EFy PUSICBLELRLO . . . . e 9

2. #LSLHR : . . . .11

3.774 M ... .48

4. AVTF VAR . . . . . .58

5. 4filE N — v IZonT 62
IR T U AR s ssssssssesssesssssssssssssssssasssssssssssssssssassns 63

1. Read before assembly ....... . - - - 1

- Screws and measurements 8
+ Necessary items not included in this kit ... . . 9
2. ASSEIMBLY Lo 11
3. Flight .... 48
4. Maint € e . . . ettt 58
5. Repair Parts 62
o ST . .

1M Z2 18 5H1ICT BFEAC EEW
Read before assembly

ML EIRD DRNICRED-DHICBHT
BF CEEL,

For safety reasons, observe the following
precautions before assembly.

IO, e R-ZREBHEEITWZE, 0L T8
.

FEZBEWWZE D, RITHICZOIURFEAELREBEE T
I BHEALTEE N,

AT EOFEEE, AEOfkN. RITFEL EETHIITHEO D
AELL, BEIIV—LVPT T —2FoTMITLEE D L) BEV
7: Li—;_a

[ BNELTFIVHE] OFRIZOWT
FELOERICERD [y ELE L 7T V] OoBEwRLEEL
iua—G
B, A BE |CRELAFHETH RRICE > TREREHR
TS EEEFH Y 7,

Thank you very much for purchasing a Hirobo product. In order to be
able to use this product safely, please read this manual before flying the
helicopter. Please fly the helicopter safely observing all rules and
manners after having fully understood the flight precautions, the unit's
capabilities, and the best way to fly it

The meaning of symbols and signal words
The meaning of symbols and signal words at the head of cautionary
notes are as explained below. Even comments marked with

A CAUTION | may result in serious harm depending on the

circumstances.

e ™ 4 s i : N
%EE'.'J f:mﬂ% L?‘: b2 3 iz, ﬁt@i%%@it& Mlshandllng due to failure to follow
=& AP bbb s WARNING | these instructions may result in severe
AAFE | rcwot ek oo, A e o ot
s R E L B, HRiRIc o TRE AL Mishand“ng d-ua to failure to f?“ow-
A.«Eg F R O TREMEASH B b D, A CAUTION :::e instructions may result in serious
BIE | siciibruT s, FORBIDDEN | Do not attempt under any circumstances.
A vy . J
(iF) : WROHT, 8, AVFF Y ACHETAEELTER, (NOTE) : Implies important information regarding this productis

1.V AANICHHEZ B(HMAT, BBLFOMERFETFIEFH
BLTHOHETIZA- TS0,

2. M BRETIC, RO FESBEID S, Ny ZEE0O%
i, Ao R, ERSicovwTiRiELrhEd. F—EHRORE -
ARV Do HEIE, BFETTH., FRHED — FIZRFEEOH
EFHbw, boR-—HASH ERHI T, Bkt NEEHED
EIERE S,

assembly, operation, or maintenance.

1. Before assembly, read the instruction manual thoroughly familiarizing
yourself with the unitfs structure and assembly procedures.

2. Before assembly, check the quantity of parts and their descriptions.
After the packaging has been opened, parts cannot be exchanged or
returned. In the event of any missing or defective parts, have the
store from where you purchased the product stamp your useris card
and send it with the name and description of the part(s) to Hirobols
Sales Department.




| BRI S T U BBIORRIIOVT

For the safe operation of radio controlled engines |

A\ % WARNING

I BRI

Before starting the engine

1. MRERIRY, MITHEHERL TS v,

& H, TR, X, §tE. UL, BEDEORY > RATHI S
HEEnWT 8w,

2. FFAORREZR LTS,

®EE, Wokd, RFEHIIRITSELWT S w,

@ NBFECEHITERTER R WT S,

&%, FH, REREOR TRRITEELVWT{E S,

& ERE, BB, B OB TERTESERNT SN,

& 7] A BOESRHERAGE 2w ARRHIRIT S ST {2
Sy,

3. RO XN, FRERRETTRARITESELVWT Sy,

& it

& ERPO N

® ERTWAR, HRADK., B-TwaR,

& EWOEE, TOMOBETIERREBEFTELVA,

@ DLEDH R MADOHEH D 2HE. oo oA F R
Mo TWAAPLEERELZITTHLHED TS,

4 EELTHERLEZWTZ3 0w,

@ BEICH S 2VIERPIIE LT 8w,

¢ FRARFIRENTVEEIL, LTV ZOHATHEALTLEEw,

@ EhRECRENMICIIFEH LW T {FEn,

5 EHEALLMBETIILOHTL S,

QEZT, BARVEZBHLTER Y,

@ EE0, WIE o8P D RT Vo, BIIoEnT{HFEn,

S EVEE BEITORSIEDLA TS w,

@ ETREDRD, BTHEFRHL TS,

& BRI AGESEE, DEIIDUTREE LTS,

6. FIAX—R Ly FHEOTRIZHA LTS,

& BRI AETCHT ., I, BRESICAVW - TEEFIA L TH S

CEEMERLTESw,
7. BEHOERE LTS,

& BRI, BRSBTS AL, EEICERT S
. ELETEOMREL BRIFET A PHREL TS v,

& TEIE GO ERE, REEHOFV M, Fv b OMTRE, 3
S OTER, BTIRE, T OMRTICEEEZRIZTETOFETCR
BV HERELT{EZSw,

& EREROBRREEFEROR)IEHIPRELTE SN,

@ EE LS, TOMBALcR A EEIT, HHEOERRIIHELT
S, BHFICERIATOWEWESIZ, BE FWFHEE,
FhidvoR—EEERBLIY ST v -V ATIEES
FFloTL{EEwn,

& BEEC, LT EHOR TR DL ATV RV, BEB~OKH
(FANITIRA), % - ZEBH Sy 7)) =TI KEEIRT
WVARPERARLTE Sy,

8 MERMRBEEALTLEE Y,

@ AGHE, R0 F—A 20 ZC8f S hTw b, SEL& L
HOLDEMA LT ZE3 0V FHPLITFORER L 22580
FhhET,

9. LYYV rEMELVT, FMOBIEFEZHT LTS,

&L BB S AN, BHOBEHEEHE LT S,

@ BER RGBT AI TRV VYA BEI SRR nT{FEn,

& BHOB X ICRENASRLESL IV VY RBE ST
IA-2'2M

1.

9.

Clear as much debris from the airfield as possible.

& Clear away pebbles, glass, nails, wire, rope, floating objects, or other trash from
the airfield.

Consider the circumstances of the surrounding area.

# Do not fly in strong winds, rain, or at night.

& Do not fly in a crowded area.

4 Do not fly near homes, schools, or hospitals.

& Do not fly near roads, railways, or power lines.

4 Do not fly near another radio controlled unit that uses the same frequency.

This unit must not be operated by:

& Children.

& Pregnant women.

& Tired, sick, or inebriated individuals.

& Individuals under the influence of drugs or for some other reason incapable of
operating the unit normally.

& Beginners or individuals operating a borrowed unit should proceed only after
having received safety instructions from someone familiar with the model.

Do not use the unit improperly.

# Do not perform any remodeling or configuration unsuitable for the unit’s
functions.

# Make sure to use within the range of the limitations indicated for the unit.

# Do not use for aerial photography or crop dusting.

‘Wear appropriate clothing.

& Wear a long-sleeve top and trousers.

& Do not wear jewelry or objects that may get easily entangled.

& Long hair should be bound to shoulder length.

& Wear shoes for solid footing.

& Wear gloves should it become necessary to touch hot components.

Put away screwdrivers, wrenches, or other tools.

& Before starting the engine, check that any tools used in the assembly, installation,
or maintenance of the unit have been put away.

Inspect each part.

& Before starting the engine, check for any damaged parts and make sure that the
unit operates normally with all its functions in order.

& Adjust the positioning of moveable parts and check that all nuts and bolts are
fastened, that there are no damaged or improperly installed parts, and that there
are no abnormalities that would adversely affect the flight of the unit.

@ Check that the power supply voltage (charge of the batteries) in the remote control
is sufficient.

& The exchange or repair of damaged parts should be performed according to the
instruction manual. In the event that the desired operation is not indicated in the
manual, ask for repair service at the store from where you purchased the product
or at the engineering services section of Hirobo's Sales Department.

& Before starting the engine, make sure that there are no loose screws, that all
specified locations are properly lubricated with grease or oil, and that the
transmitter and receiver batteries are properly charged.

Use genuine parts.

& To reduce the risk of accidents and injuries, do not use parts other than those
shown in this instruction manual or in Hirobo catalogs.

‘With the engine off, practice how to operate each part.

& Before starting the engine, practice how to operate each part.

& Do not start the engine before having acquired sufficient handling skill.

& Do not start the engine in the event that any abnormalities are noticed in the

mo t of the mechanisms.




A\ BE%  WARNING

MEHC DWW T

Fuel

LRBHT Y YV RSO 70— 3R LET T,
& T RITHIIMETET A,
& 7 o-BEHIERELE {FIA LT o TR I+
BLTLESw,
& V0 y A TABCIIEY ¥ V&I & Wit E
LTS,
2L HIN vV rOEER, Ao vt L2 vy Yy
FANMDHETRESEL0E, BTFEHLTLIZE W,
3LBEEESTALER, Ty EELSET, TS AET
AT TS,
4. KA T, #IHZEEIB L 2w TS v, fficy g
FRDEFELOEEIITELLEVWT (SN,
@ BEIZIZE VI IIHBL, SIINEBELTREDNS. T
(-2
@ BEORL, RV AIEETTOT, LFETIER- T
7EE v,
& BHEEPIZRBALZWT Sy, BREOBEH Y T,
5. RENIREL T, A VBICAL EHEETT.
& TR E AR, s, FRTARYE LR
FTOREMOBEL T TS,
6. #ETmERIE, WS SImEL BN T, vV EREIL TS
Sy,
THBEEF Yy T2 Lod ) LD, YROFOED L BT IR
BLTLESw,

1. Only use GLOW fuel for model engines.
& Gasoline or kerosene cannot be used.
& GLOW fuel is highly volatile and flammable. Handle with care.
# Use properly in accordance with the type of engine. (ABC or ring fitted)
2. If the engine uses gasoline, make sure to use a 1:25 mixture of 2-cycle
engine oil and gasoline.
3. Stop the engine and let it cool down sufficiently before refueling.
4. Do not refuel near a naked flame and especially not while smoking.
& Refuel in a way as to prevent spilling and make sure to wipe up any
spilled fuel.
# Because fuel vapors and exhaust gas are hazardous, make sure to use the
product outdoors.
# To reduce the risk of explosions, do not incinerate empty fuel cans.
5. It is harmful to drink the fuel or get it in the eyes.
# In the event of an accident, induce vomiting or thoroughly wash out the
eyes and see a doctor immediately.
6. After refueling, start the engine at a distance of 3m or more away from
where the refueling took place.
7. Fasten the fuel can cap tightly and keep it in a cool, dark place out of the
reach of children.

AT

While in flight

1 ERLESTERBL 2T SN,
@ EFATZY, WEDRAREY LB TRELZVT Sy,
& EEHIE, BV TVOTETIEHFMEEL T E S v,
2. HOEET, TV EELSET{EE,

¢ BEORAEL LU, XEBOALELTLI L&,

S HBGBIUMRELRTLEE,

@ BEOATHIED, o), BETPENRRERE L X,

& ToMfERIFFRINL L E,

LIV EREET AL R, ROZEICEBRLTLEEw,

& EHEICA, Y, BEESI LI FICHELTISBELT
{TEs vy,

@ Lo EBEREETRERLTES Y,

®EGHOAT Y FVDAT 4 v 2 MERYT, ZvVroFxy T
V& —FREN, RAT—OME(TA FIrF7iREcdsi
FERELTL{EE v,

4 FEROBNSDH Y TTOTHESTICFECHE ANLZWT{ZE 0,
5. MATIIW L D v F—%FoTBELALLZE N,

& —EICERMN ORG-S, Mk L TR ORI, EFIZLD
MW egiod, BbRFRoOFEE L) 30T, #HY IR
BENMDL L HIZLTLRESy,

SHRMLTWDLEEE, DT IBBISETPL VTS,

O FNOHEIZHoRITE LTS, BEERTIIEDA
Hi e FERIZoRH ) 29,

6. LI EEIEIEL LIV EIEERIE, v 75 -y Y rRK

BREIZZ-TEV T, KEBILEOH 79— T2

itz I HIZ LTSy,

1. Do not operate in an awkward posture.
& Do not operate seated or lying down.
& Because slopes are slippery, exercise caution so as to not loose your
footing.
2. Stop the engine in the following situations:
& When adjusting the unit’s body or the transmitter.
& When replacing accessories or parts.
& When the body of the unit is out of alignment or when abnormal noises
or vibrations occur.
& Whenever some kind of danger is anticipated.
3. Exercise the following precautions when starting the engine.
& Check that there are no people, animals, or obstructions in the surrounding
area.
& Hold the unit securely.
& Check that the position of the transmitter’s throttle stick and the engine
carburetor are at their lowest positions (idling).
4. To reduce the risk of injury, do not insert hands or objects in rotating parts.
5. Enjoy the flight while observing safety rules and manners.
¢ Fatigue brought upon by continuous operation for long periods at a time
may result in impaired judgment or accidents. Be sure to take sufficient
rests.
& When operating, do not get too close to the unit.
& Operate the unit within the limits of your ability. Operating the unit
improperly increases the risk of accidents or injury.
6. The engine and muffler become very hot after starting the engine and remain
hot immediately after shutdown. To prevent burns, do not touch the engine

or muffler.




A\ E%  WARNING

RITRIS

After a flight

LEBERECAEBRE LTS,

@ T LIEROEREATRV, FTVODLAREEN S ITLT
HiELTL S,

&, LTh, KESET CICRERN- T Sn,

& EHBRETAHGCRBE Y2, FYy T LI -HOBHEE
FTARTHEP-TL S,

& EHRRROASERIE, FEPEEFICEo TSy,

2. EBALEELTLES N,

@R LB T, ROFOREDPRENEIAIEELTLE SN,
3. fEEU, BE EWWoOBEE., v i—-AaHt =7y
F—TGA Xy = AT F ARICBH LTS w,
& BEOHBOEWHPEALE2H> T whhsiEs§5 &,
TR ERBELEWEIT TR, ENPEROERELRD

¥,

@ BEE, WELTLEEE, VIV EERLTHR T Sy,
& 85, BEESTYSAHEICE, BELTHLEELT{E Sy,
ZOEE, B, BEOMESRELTHEH LTS,
@ FERFHBREOMTPUE T, REOWUEERHTEL L

LABEEHNITOTIEbRVWT (&,
& RERCHER I, OB, BEPERERNICO, Bk
EFLobhhEEBELTL S,

1eiike
RATIZEEL., BEICRRE DT 2V E S T CETNRE0H <7
F— (A L)zl TEELTLES N,

1. Conduct a thorough inspection.

& Immediately inspect each part and retighten or replace any screws that
may have become loose or fallen out.

& Wipe away any oil, dirt, or water.

& If storing for an extended period of time, completely remove the fuel
from the tank and carburetor.

& Lubricate or replace parts according to the instruction manual.

2. Store the unit properly.

& Store in a dry place out of the reach of children.

3. Repairs are provided at the store where you purchased the product or at the
maintenance service section of Hirobo Model Enterprise Company.

& Individuals lacking proper knowledge or tools necessary for repairs may
not only impair the performance of the unit but may also increase the
risk of accidents or injury.

& Turn off the engine before performing any repairs or adjustments.

& Repair all damaged parts before storage. Make sure to use only
designated, genuine parts.

& Do not perform any remodeling or reconfiguration of the unit’s body or
peripheral equipment. Doing so may impair the unit’s performance.

& When storing or transporting the unit, secure it firmly so as to prevent
fuel loss, damage, or injury.

Noise
When flying the unit be sure have the muffler (silencer) attached in order to
avoid disturbing people in the surrounding area.




ERRBANY 2T 5 —2RL2(IC
BBV EELEDHIC

For safe handling of the radio controlled helicopter

Sels, ERRHL Y D VERE L CEOFEEFH Y B LT,
AN)TTY DA, EHIIRITRREFEHREZFo T {8,

In addition to the standard precautions previously mentioned regarding radio
controlled engines, please observe also the following precautionary items which
are specific to helicopters.

A\ Z% WARNING

EROHE, RITHICEE L wABRFEBT ohTwE T, EiRE
HEERIC)N) 277 — /BRI TTRRIIRIT S LI EHTEF T
TEREZERZEBLMOEDLY DN IHA, H—, ARELREL
FEohiuE, KITHERHBIC %A, SREEREES2E T,
RATHOHIIREEVTLEMV NI GEFH YV 70T, 4T
FIYIEBICMALTLES v, FLAEFRBEBRVERDIZES
FBIEIE~BREEHE 3w,

FRATOR R RE I HAE LT, SRR LTS, RiTH
12, A4 ¥ F L= FTHEZ 2w izEs, MAEN2WwIITY,
BEBIB A BB P WL AP RELTWEZ LY AN T, F0FF
TRIFLTWAB E, Af 7 L— FOBANFKE LY, 451200~
2000 F O EAOIEE LTWwA AL ¥ T L— FORERIEYZA b
FRCW LD, AL T L= KT L— FhLF—pbiii-n+
LAREMIIEY T3,

DBLTHEEDL LWIREDSREE LS, T CI0amadie LTS vy,
ol THIESmEFER LT E S v,

For real aircraft, strict pre-flight inspections are mandatory. The radio controlled
helicopter when in flight is essentially no different from a real aircraft even
though it is small and can be flown easily. It may be a great nuisance to others
and, should it strike a person or vehicle, may cause severe injury or damage.
The operator of a radio controlled unit may be held liable for accidents occurring
during flight. For this reason, inquire at the store of purchase about special
insurance that may be taken out for radio controlled devices.

Make sure to inspect the unit thoroughly before flight and in the case of any
abnormality. If the main blades should strike the ground during flight, there
may be tiny cracks or loosening in various places even though there may not be
any visible damage. If flown in this condition, the cracks may increase in size
and cause severe accidents such as the weight flying off from the main blade’s
interior or the main blade itself, which spins at a speed of 1200~2000 rpm,
may fly off from the blade holder.

If in doubt about the condition of any part, replace it immediately using only
genuine parts.

771 FEIDIBERIR

Pre-flight inspection

1 MLEOHIZ, EETEL DL RERUHIEE S ST T
S, BEREEICERTT.

2. ZHOF v PRFIL MWD A, BEIFTRVIEREL TS,

3Ny —=Y0uy Koy FLy FIZHZ 205 R0 wriER
LTL &,

4, TV FPOFEN MI@AEADF L WPER LTS v,

5. A4 YT — FIlP@REEZ v, TL— FRLy—F:iz A
EITHER LT 8wy,

6. AA YT L—FOI LA MIEEIIEESNTWAPHRLTL

i,
7. %GR BRI 25— 77— MO 7Y R
B2 L TS v,

8. WUEL N UHFOIRIE R FERL L T L 2 8 v, BEF 2 — 7 odf il
W74y —0BITEN, L, Hod { ko B FII0E
HABNITHIN TIEE (. RITPOL Y VIR, O BESHIC
ORVLEENHY T,

9, FO—7 3V DIRBEHERLTLEEw, Biotid ko757
ITHAEI DBV ) TR {, RITHOI Y EiRd bHEE
Bl oA EYTHY F3,

10. O  BEBERRER L TL 28w,

1. TOF—RKFEAL—XIZH;ET L2 PR L TLE S v, BEE
2L LEEIIERERARORERE 2 ), Lu~ABKRTT.

12, VoA DZIEL {EET 2 PRERE L T L 728 v, FRICHIHIIREEC
BOTREMESMEZHEZL TS,

13. =LV 7L— FEGHO Y A I 7L OF v g i34
HERL TS,

14, BEEHOBERMOGMHEHE L TSV,

1. Beginners should have safety and technical guidance from an experienced
individual. Teaching yourself is extremely dangerous.

Check that there are no missing or loose nuts or bolts.

Check that there is no rattle or loosening in the linkage rods or rod ends.
Check that there are no loose bolts in the engine mount.

Carefully check that the main blades are not damaged or cracked, especially
in the vicinity of the blade holder.

Check that the main blade weight is safely fastened.

7. Check that the batteries for the transmitter, receiver, starter, and the plug

L

a

heat are sufficiently charged.

8. Check the condition of the fuel and fuel line. Bent tubes, clogged filters,
and especially old fuel may not only render the engine difficult to start but
may also cause it to stall mid-flight resulting in crashes.

9. Check the condition of the glow plugs. Old plugs may not only render the
engine difficult to start but may also cause it to stall mid-flight resulting in
crashes.

10. Check the reach of the radio waves.

11. Check that the servos operate smoothly. Their malfunction may cause a
loss of control and increase the risk of danger.

12. Check that the gyro is operating properly and, especially, in the right
direction while starting the engine.

13. Make sure that the tension of the timing belt for the tail blade drive is
appropriate.

14. Check that each part of the unit’s body is sufficiently lubricated.




A\ E% WARNING

7714 bhOREMES:

In-flight safety check

LTI kB4 L SIABICLEZ2 0%, BEAETNED
b0 VDR LTSy,

2. BAEICE CREHOERE VW S 2 BRL T, LEB S
EBROEFI A vFEAN, ZEHOATY FVAT A v 2R
Cr) ARy YHREIOMNBIZE Y PLTL{ S, 20Ok X
EEBIZL-oTIE, PAFLT v SRy P LF—NVF/754
FE-FHOAAL v FNBIZEINF Y T Ly —DRENRZ T
BEUEICCEWEEAFS N ET0T, LFEHUEEICEL TS
A=A

3. IV VHEENCE, YO —F -~y FELodD EEELZW
IACFTMELTLHEE Y,

4 TV UUERRIE, TV RO 77— EATERIRIZE D TTOT,
KEZER LTS,

5 RITZIEILOAEAN) Ty —OMNEIL, =0T YBREES L U,
RGEE L D 1SmEL EBEN BT TAIT R o TL 28w, F7-, FH
DR F 0408 L, RATHN IS ARk, BEEWHL v
PEEFRLTL S,

6. BEFEPTFENFLERIZ, P v F T (EAA T - FO#
MRMELfT Lo T3 v, P v F e T2HE8TH,
WD SsmUAICET R wT L S0,

7. RATRICEE LiREC, BEELESRE LIRS, o8k,
Ly VIS HRERERREL T E S,

8. MEH L RITPEELEBERIL, FHSPEROERELY)ETOT,
W=t —%F), BRIIHEZ D TBELALESw,

Check that there are no objects in the surrounding area that may get
entangled or struck by the unit.

Check that there are no other operators in the surrounding area using the
same frequency and, after turning on first the transmitter and then the
receiver consecutively, set the transmitter’s throttle stick and trim to their
engine start-up positions. Depending on the transmitter unit, the carburetor
may not be in its engine start-up position due to the positioning of the idle-
up, throttle-hold, or flight-mode switches. Make sure to return them to
their start-up positions.

‘When starting the engine, make sure to hold the rotor head firmly by hand
so as to not let it rotate.

Because the engine and muffler become hot immediately after the engine
is started, exercise caution so as to prevent burns.

When taking off, the unit should be positioned 15 meters or more away
from the operator. Be aware of the conditions of the surrounding area and
check that there are no other people or dangerous obstacles.

Just before take off, adjust the tracking (each main blade’s track). Even
when checking the tracking, do not get nearer than 5 meters from the unit.
In the event that abnormal noises or vibrations should occur, land the unit
immediately, stop the engine, and check the cause of the problem.
Because operating the unit improperly or recklessly may cause accidents
or injury, observe all safety rules and manners and enjoy operating the unit
safely and responsibly.

771 PEORERI%

After-flight safety inspection

1. RfrHfeboizb, TCUEMOOBEToTLHEE v, 2TV
@ LAREENHIUI, LFMIEL TS v, FECEHLUHA
Fhiud, ZelRLT{EEwn,

2, ENEER ERVICHEN - T 3w,

3. EEMERIT s 2wER, BRI v 2 RSy T L ¥ —
HNOBE RIS - TS,

Immediately inspect each part after every flight. Be sure to replace or
retighten missing or loose screws and replace any damaged parts.

Wipe away any oil or dirt.

If the unit will not be flown for a long period of time, empty the fuel from

the tank and carburetor.

RESAR

Storage area

1. BEHEXOD 25, BiRICELSHITERS)ICHELEWT
AL
BFEBLOLIVABRTHRELTLESw,

2 FYIITBR R LT EANI TR RE LTSy,

Do not store in an area exposed to direct sunlight or where temperatures

may rise (i.e. in a car). Instead, store it in a shaded, well ventilated area.

2. Do not store the unit with fuel in its tank.

A i & CAUTION

1. TPV viGEEE, BPEEROA Ty PV M) ARA T —Off
BTy VA T2 5l L 2HBELTLESn,

2 YTV YOAO—EYOREEET A F) Pt e,
GFa—F—~y FPEEELEZVWEIIILo2) EMER T, 47
GoTLES v, o, FERTAIEFFEEL TS,

After starting the engine, check if the engine stalls when the transmitter’s
throttle trim is at its lowest position.

‘When adjusting the engine's low throttle speed while idling, be sure to
hold down the rotor head firmly so as to prevent it from rotating. Be

careful of exhaust fumes.




CDERAFEDOR A How to use this instruction manual

HMILRTDER

MV ARTICHBE*B(HAT, BBIZOBERUVHIITIRE
HELTHALMTIC AT HEE v, ELWHETZTbink,
EROMUBERBTERL 21PN TR, KERRTT,

2. MATAHHEN, MO - AFTBHELOH {IZ3 v, 2Ny 7
DEIE, MEOER, EREzowTis kT, F—858
DARE - REFH o510, BRETTY, BB LtAE*
LR —#HRESHEFVI Yy —TFTA X H oo —F T
(B,

1.

@ <[ DD7—2HHAETHE. FVny 2HEEHLTLES

b,

@ BAFEOEMEBZILT, MBEHOBET = v 7 27T
éhiﬂ

Pre-assembly precautions

1. Before assembly, read the instruction manual thoroughly and familiarize
yourself with the unit’s structure and assembly procedures. Failure to
assemble the unit properly may not only result in impaired performance
but may also increase the risk of danger.

Before assembly, check the quantity of parts and their descriptions. After
the packaging has been opened, parts cannot be exchanged or returned.

If you find any parts missing or being defective, please inform the Hirobo
Model Enterprise Company of the name of the parts and the description of
the problem.

(@ Apply thread locking agent at each location indicated with .

(@ In the instruction manual, refer to the column on the left-hand side to check
the type and quantity of small parts.

A7y arL— ORI
Swash plate assembly

A & ¥ Caution

© Ofiw

ERYPRILME ATy 2 7 L—MI@HICSWVES ., (BUDHICM3CSBED
ZVEEN ZVNEY S THEE WDAZB{BVET,

If the pivot bolts are difficult to fasten onto the swash plate, use an
M3CS screw or other type of screw beforehand to cut in threads
which will make fastening easier.

ESK 9 BV B (E) e 4

Pivot bolt (E)

EHRy b FEIL B D) e 4 Yoy BRIV M E)
Pivot bolt (D) Pivot bolt (E)
.

Pivot bolt (D)

Vily bRV FE .

Pivot bolt (E)

RO EE. BTE. ERK
Part name, full-scale illustration,
and quantity.

YRy AL D)
Pivot bolt (D)

LA
Eﬁka»bmy/{%%

R
T

ATy v a T b= PR TR

Swash plate assembly (Pre-assembled into our factory)

ERy b FE L ME)
Pivot bolt (E)

&

By ML D)
Pivot bolt (D)

Yy b HEL ME)
Pivot bolt (E)

A EE

A\ WARNING

otk AT a NV EFRETENATVIREFCEVET
P, B TRREMPHMAMDOERET - THIEHA,
EOFR—MERUAOCHEAPEERESOBEICLURELET
NTORFICOEELTEHHTUREEAVPRET,

i, BEHEP AN bAOBME WY $2BEFHVETO
T. H5HhUHITEEEN,

We do not guarantee the safety or the durability of any kind of
optional parts or other accessories manufactured by third parties.
We assume no responsibility for any damage caused by using
non-genuine products or by the remodeling of our products.
Please note that we may refuse to repair or to join an event when
non-genuine products or remodeling are involved.




XZOEEEYAADRE

AFAZFOLPIIRRL TV AEFTE, ROBHEII LTI,
@ HAII ) A= FLTT,

How to read part types and sizes

The symbols shown in this instruction manual are shown as below:
@ The unit of measurement is the millimeter.

FANEE R ty hATUa2— e5KF—IL
Pan-head screw @ Set screw @5 ball
=
= 12mm __{4mm
= _L e 5mm
M3X12PH M3X4SS gmm 05K~
3mm @5 ball
FyryTAI)a— EBftEX A& amm
Cap screw Shoulder screw : Bushing
¥ N—’
8mm ] [4.5mm :[?mm
4 . -
= M2X4.58% 1+ o 55 —aX6XT
M3X8CS 3mm M2X4.5 2mm Collar 3XEX7 &mm
shoulder screw ollar
2y ETEX1E Fv b EULY
Tapping screw 1 — Nut 3mm E-ring 6mm
10mm 5.5mm @
_4
S M3 F v b @6E >
M3X10TS-1 3mm M3 nut 26 e-ring
a2y ELJEX2H ok = P ol h— 5mm
Tapping screw 2 Nylon nut 3mm Collar
- f
8mm :IS.Smm
e SJft | MeFrazFy b vk
= 7 —5X8X5.5
M3X8TS-2 3mm Grooved M3 nylon nut Collar 5X8X5.5 8mm
me =X 75y b Ty p— N AZAMNTYLY 6mm
Countersunk screw @ Flat washer *|I1I1|l Thrust bearing
—
= 12mm :I: 1mm 34-5"“""
S
M3X12MME X = 1 |<—-| L—-|
M3X12 e FW 3X9X1T 9mm Brg. 06X@12X4.5H 12mm
countersunk screw 3mm
4mm
W5y EXJTER NP2 G N A2 LK
Countersunk tapping Bearing j4mm Button bolt
screw TS
7 |.._..| 8mm mm
E 10mm 4mm —
M3X10MTS-1 | e
M3X10 R Brg. 04Xe8X4ZZ _fz Smm M3X8H & L H L b 3mm
Brg. 84Xe8X2.5F ZZ _ve.
countersunk TS-1 3mm 8 M3X8 button bolt
k— 8mm

¥y ¥y FEAR, SRICATEGN 2LMHMTEEATT, #ioZADNEWE
EVHN TTH, BHIEECHESINLITTHOIATLESw, 72721, #D
FTELEATFEDPLLEYDETOT, HMPERTLHETHOLVTZE W,

Tapping screws cut threads in the holes of the parts. When screws are difficult to tighten,
fasten the screw until the part is properly set. However, do not over-tighten the screw to the

point of stripping the threads or warping the part.

o O (]

Wrong X

foHTE
Over-tightened.

2ITFEDEV
Stripped threads.




774 MT3-0HICFy MAAKICHELRED  tems necessary for flying this model not

Transmitter set

RIS

Transmitter

(B5%8) included in this kit (Sold separately)
WA boitit, LT8R Eed, (BI5E) The following items are necessary in order to use the unit. (sold separately)
¥EUAM#E (BIRM#E) * The prices in parentheses are the prices excluding consumption tax.

Fagesh Rioron somo

IlN=—a—t—if
Elevator servo

A0y kbt =—H

%-fél:ﬁ—ﬁ
=
Ni-Cd/ %y 7 U —

Nickelcadmium battery

AL rO—ATET
Control amplifier

IV RA8—a—H
Iy T —12v
12V engine starter battery

I T39e—MRANRyF) = | FR=TF53-F EyFr—v IJ5075 2R
Engine plug heating battery Booster cables Pitch gauge Engine 50 class

Starter shaft
(With one-way
bearing)

2513-053
¥3,990 (3,800)

2513-040
2401011 ¥1,470 (1,400) 2513-066 ¥1,050 (1,000) ¥2,940 (2,800)
RS =G =0T b I BBAR S~ — AR T A R Trs HETRE Y b
(P27 ~NFY 2 AN) | Engine starter Fuel pump R/C fuel BHRLTVET,

Included in an "Engine-
mounted semi-assembled
kit".

S

2513-070 ¥9,240 (8,800)

[ #3LICEATE | [Tools necessary for assembly|

¥ BIAMYE (Biik{H#E) * The prices in parentheses are the prices excluding consumption tax,

FESANR=K | STFRF =y IN= hys—F17 | +FLF FE==1I FUY=z N3
Larﬁe and small Long-nose pliers | Nipper Cutter knife Cross wrench Hobby oil Grease Scissors
Phillips screwdrivers

A

For impact/heat resistance
(low viscosity) 2515-148

For impact/heat resistance

¥1,575 (1,500)

i T 52/ 90 P ({ECHEEE) 2515-148

¥1,575 %,500}
i B/ 2R FE (¥ ) 2515-149
(medium viscosity) 2515-149

2513-045 ¥840 (800)
2513-044 2515-003
(EE/Curve
¥315 (300) ¥315 (300) 2515048 ¥e30 (600)
W FoOvoH Ow KIYKRESA15— | EXES115— 3 =/Mini)
Instant adhesive Thread locking agent Rod-end (ball link) driver Pin driver ABLLF

Allen hex socket driver
1.5mm 7

21.2, 81.8, 82,0
m 2.5mm
3mm /

2mm
2513-024 ¥630 (600) 2513-042 ¥840 (800)

Oy FIYENLF THEF L EEH
Rod-end (ball link) pliers | Epoxy adhesive F—N—=l) ==

= = A A Taper reamer
=)y (=)
242 (g ) 2515-150 A (I T j )
242 (medium strength) 2515=150
ik ) ) —T
262 ( =58 ) 2515-151

262 (high strength) 2515-151
¥945 (900) 2513-041 ¥3,675 (3,500) 2513-068 ¥3,045 (2,900)




[ EEFIZEIAE | | Useful tools

¥ BLAMKE (BiER{E#E) * The prices in parentheses are the prices excluding consumption tax.

TITULF  peinoos TS KA =Nl F TL—FH#R—b RC XHTyaity K W7 1 s —
Plugwrench 15 gog (2,500) Fly wheel wrench Blade support RC mechanical cushion pad Fuel fitter
2513-026

¥1,050 (1,000)

on

2513052 ( E > % /Pink) ¥525 (500)
2513-035 ¥1,029 (980) 2513-039 ¥525 (500) 2513062 ( % 1 O/Yellow) ¥525 (500) | 2513-038 ¥315 (300)

RyF=Fzuh—
Battery checker
* The prices in parentt are the prices excluding consumplion tax.
=K = B ke %
Gode Name Unit price in yen Remarks
2515-219 RCTFAH— 945 FAOBELEDPHLY—HICTEST v PRI T —F—
2410-003 ¥3,465 (3,300) RIC Glaster (900) A cleaner that includes wax that lets you wash off the dirt and polish all at once
- - 2515120 | RCZHIA—WRTL— 1,260 FO—ILULRBRUYYICEBRCLERAHMESLY (BEAFT)
RC AATwia iR R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon components. (Not fit for drinking.)
RC mechanical cushion band 2515121 | RCEZH EELATL— 1,890 BAIF-TRZY E—REA
- R/C Dust Blower Spray (1,800) A strong jet of air that blows away dust in a single shot.
2515123 | RC TV A2 TL— 840 LhESEVWT YR, EEECHOK!
RIC Grease Spray (800) Grease that doesn't drip. Great for vertical surfaces too!
2513-098 ¥840 (800)

EZERDEFR Names of each component

F=LTL—F
Tail blade

T - VT =k

AFEGAF—-FTL—F Tail boom

AL T L=F Stabilizer blade
Main blade

KPRR

Hirizontal stabilizer

AAvO—F—ny F
Main rotor head

EEREH
Vertical fin

F=WT—=LTl—A
Tail boom brace

Cabin

10




2. 3L iR

Assembly

E¥EREBEVETOSEEA
IBIITREBSOS VPV TTHEY T,
HAHFOLEIBRA—VESHL, I EfTo TS v,

For customers with semi-assembled kits

Each individual packaging has a label with the number of the
corresponding procedure. Please refer to the page for each
procedure in the manual to assemble correctly.

ILAN—4—L/N—NO#Ir
Elevator lever assembly

e
o

$2X21.8=— FIVE ¥ s 2
\GZXZI,S needle pin

A 3 & Caution

ABIT L R—F —TF— L

A-type elevator arm | ARl L =% —F— L4

A-type elevator arm

=— FIL ¥ g2X21.8

ILN—F—T—LDHE
CEEL, 0TS LEE
SMIZENG T {28,

Note the orientation of the
elevator arms. Have the sides

TTOHAHMH
Side with the logo

Needle pin g2X21.8

O TN 5
Side with the logo

Fuel tank cap

WH s X yyy BRI YI=0TN
Fuel tank nipple

with the logo face outward.
il
Front g L
(LyRI 26 J7s
(L) Side view
Elevator lever
2 #A¥ 2 > ORIL
Fuel tank assembly

pd

h 2 T F 2 —F g2.5X5X90
Silicon tubing ¢2.5X5X90 YY) I YF 2— T ¢2.5X5X90
Safy AT Silicon tubing $2.5X5X90 i & Caution
Joint pipe NUBHBEEIRH v Y —
(5] &
FW g5X@12X0.8T weovervesnsenes 1 ZETHNH-TTF IV,
. R ith a cut
$JaYF 2—7 92.5X5X180 pemove any burts with a cutter
Silicon tubing ¢2.5X5X 180 :
FW 85XG10XIT wrrossssvererrsss 1 FWg5Xp12X0.8T
TN FWp5Xg10X1T
M55 b u&@/’
3 A
. MS nut SYIUF 2T 62 3Xg3.6X110
Y Gl s T T 1 Silicon tubing ¢2.3X#3.6X110
MS5 nut
- J

25X5D V) Ay Fa—-TRHEEE I - T, HHALTFE v,
Cut the ¢2.5X5 silicon tubing as shown in Figure.

i3 A )

Fuel tank sinker

A 2 & caution

YarvFa—7

Silicon tubing \h \

TVad b4 7E2Z H
N S /‘ﬁ
L

Joint pipe or fuel filter

TITT—DT Ly v =
To muffler pressure

Ly ¥
Fuel tank

WBEAL TOBRERIL Y yOBBERFY 757

(sold separately)

IyTrDFTLE -
To carburetor

Ly vy —OfH, MERIZE-THEEZN T T,
BRIV OFERAEL L (MATITo T B,
The piping for the fuel line varies depending on the engine
type and whether or not the muffler pressure is used.
Carefully read the instructions for each engine.

11




Y—KRv) 2 ORI

3
Servo mount assembly

4 N

M3X12CS woevrerermrmsssmmsnereasns 2

M3XI2TS cvereermsesnsanssssinsesas 4

FEF A4 FL=18 e 2

Body mount L=18
~ J

M3X12TS

T4 ¥ FL=18
Body mount L=18

Ah= b

Mechanical mount

=Ky r b

Servo mount

M3X12CS

F7F4<wo v ML=18
Body mount L=18

M3X12TS




~
4 X427 L —LOEY /® ( 1111111111
. A
Main frame assembly @ E
A ZTAAL I —MIX26 - 1 M3X32PH ceoeneererrmresssessrenesaes 8
Vs ~ Hexagon cross member M3X26 @ Emm
@:@D:@D MBX12CS vt 2
FF A4 T Y FL=30wens 2 @ E‘
\l}o dy mount L=30 J M3XEOS coeeerreremrnrsnenssrnsesses 2
Brg. 10X@19X5ZZ wovvveesssvs 4 MIXLOTS weoverreremersreessrnsesses 4
(17 (3T
(One of them is already assembled.) ILN—F— L ri—Assy
Elevator lever assembly MBXI2TS coevererresirneesessssens 7
.l @ M3IF 9 F e 8
\Brg, RN, C ] ). €.V A 2} \MB nut p,
Brg. ¢5X@13X47ZZ Brg. 610Xa19X5Z7
K74 =7 =30
Body mount L=30
'.-.«..\ )
M3 F 2 b e &
M3 nut __ ~
M3X8CS ) Ly \
M3x1nTs d Brg. ¢5X¢13X4ZZ G\
My SFBrg. sk )L ¥ — - .
. AEIOAALI—MIX26
Q/SF bearing holder ¢13 Hexagon cross member M3X26 N Bfidh = &
M3X12CS Rubber isolators

M3X12TS

\‘ K742y hL=30
/ Body mount L=30

03

Pre-assembled

(¥
Brg. gl0Xg19X5ZZ
19 Brg. /K b & —W=60
19 bearing holder W=60

. 7 2 M3X32PH

K 3X32PH

M3X10TS

M3X32PH
M3X8CS

A4 YT L—4(R)
Main frame (Right)

=R ¥ b Assy
Servo mount assembly

& s1vv-ny

Main frame (Left)

A iF B Caution
]\.}-I AT L—A ﬁﬁ&lﬁ 7 ‘ ’
ain Mne—_m_ﬁv ‘é ;

A 4R =T 2,
Adhesive Rubber isolator

BidlRT 5L 7L — MM LA S, BB #I TR L THESW,
PR 22 MR E R T 23D RA TS,

Connect the female part of the rubber isolator and the male part of the frame
together and seal with quick-dry adhesive.

Insert the female part of the fuel tank in the male part of the rubber isolator.

M3X12TS

13




5 s Ry Rk e )30
Counter gear installation

4 N\
@ 'mqnmnnunmqnmununmnnu|nummmmmumw

M3X32PH oeveereereeieessnesneanes 2
M3TF 7 B i 2
M3 nut

AN

F1 7 2 F — XY Assy LG
Counter gear assembly (pre-assembled at the factory)
e —
F— 7 =1 —16T !
Tail pulley 16T

g2X120— V¥ ¥
$2X12 roll pin

AT —=FX T b
Counter gear shaft

SFBrg. 8V ¥ — g13
SF bearing holder ¢13

i Brg. ¢5X13X47Z7

vHY ¥ —=FXI1IT
|Counter gear 17T

! @2X120— ¥ v
| $2X12 roll pin

B F—FY Assy
Counter gear assembly

M3X32PH

Rk &
Set temporarily




o714 XY ORT
Main gear installation

CO

M2O 2 FI¥ FL=9 e 2
M2 rod end L=9

M3F AT F oy b o 4
M3 nylon nut

() |

FW g3X@OX 1 Teerreverevseenrnensene 4
hN S

M —==" maxscs
= II'u = 5o

M3+A Oty b

M2X8CS M3 nylon nut
M20 v Fr» FL=9
2 M2 rod end L=9
T T F IS4 T @RS R en

WfHF2Ea R LEY. - FW g3Xg9X1T
Use these parts to fix the
antenna pipe (P.P. pipe).

/ || X
9, M2y KLy FL=9

M2 rod end L=9 /(Q

FW g3Xp9XI1T

M3X18CS

& FW@3XeoX1T § |

M3X18CS

15



7 XA XY ORYT

Main gear installation

A A # B Caution

-
© Ejmm T
— Main mast
M3.SXL0CS cooveereerssrrsensassens 2
@ (Jowwme EE
MAXT2TS ceevereersenmmsresessassnnns 4
MAXASS wererrererssssrvessemeneessne 2 | | 18 tmmer i 2  LC
A
Use the holes positioned
at 181mm.
FW g12Xg18X0.2T «ovvvvvrnes 1
H TG —3.5KSKS. L ererrrrrrssins 2
\Collar 3.5X5X5.1

A4 v A FP-181
Main mast P-181

M4X4S85

AA\EE Caution

TAMOw s

g9/ Mast lock
(@b) M4X4SS
o T e

A A ¥ FY RTT-19T

AL FXSIT S
Main gear 87T N

Main gear 87T-79T

| Normal type

A 7 & Caution

A7 AMEVSEVE SN B 7 AROY Y
ZELMAXASSERFHITET .

Pull the main mast up through the mast
lock and fasten with M4X4SS.

AL v A L%
2A IOy s % T Floidh EiFa,
Vi lfnwTFIFa, Raise the main mast.
Completely lower the
mast lock. TA ROy

Mast lock

E: YAMLTCHEUFEVE,
Note: Make sure mast assembly has
no end play.

A FEFY 80T
Second gear 80T

M3.5X10CS

AT —3.5X5X5.1
Collar 3.5X5X5.1

7 — b o B
Auto-rotation drive shaft
R DHDHIIMISHDH
BATVET,
The hole for the M3.5X10CS is on
\/ the side with a notch.

Ui

Brg. ¢12Xpg21X5Z7 =

HIENAHS BAz % Brg. ¢12X16L7 ¥ 7 = 4 |

R (‘__) Bearing #12X16L one-wayi
Point the side E
with the punch

mark upwards. ‘

A7 —12X22X2.5 |
F— b0 —2 Collar 12X22X2.5__.-'
Auto-rotation case 6‘_3 e

R Hr A
Pre-assembled

bomemememmeeooeeoo i --- == FW g12Xg18X0.2
|
A EYTAFwi—
Main gear stopper
i \

M3.5X10CS

>

M3.5X10CS

A7 —3.5X5X5.1
Collar 3.5X5X5.1

M3.5X10CS

16




A7y a7l — MO

8
Swash plate assembly
-~ ™
Ojw
=
ESR 9 R b (B) oereeenees 4
Pivot bolt (E)
5 000 NE 51 N ) JE— 3 EsEw bFEIL FE)
Pivot bolt (D)
\ /

Pivot bolt (D)

Pivot bolt (E)

%
EHy PEVRE) .

EFy FFEL D)
Pivot bolt (D)

A * & Caution

ERYRIVMFR Ty 27 L—MI@HICCWDIR &L, IUHICMICSZED
FUEFEV RVIUETS>TELE FDRAHBENET .

If the pivot bolts are difficult to fasten onto the swash plate, use an
M3CS screw or other type of screw beforehand to cut in threads
which will make fastening easier.

Pivot bolt (E) 3
%

YKy }:f;vk(n)/(@

¥Ry bRV RE)
Pivot bolt (E)

EEy FEFEIL D)
Pivot bolt (D)

EFy FEIL R (E)
Pivot bolt (E)

ATy o b— MR TS

Swash plate

bled into our factory)

bly (Pr

) Fv a7y FEROMEIL

Washout assembly
© 0 |
Brg. g4Xa8X3ZZ «weovocerinnenns 4
M3X12CS werreererrevsseerseenennees 2
M2XBCS weveererrnarnmsssasesseniens 2
H T —3XKAKB.S5F oreerernrriann 2
Collar 3X4X8.5F o T
-
YAvaTyhTuy s
EX @5 — IV i 2
EX ¢5 ball ‘Washout block
(@ I—
Z— FIE »@2X11.8 e 2 EX g5H — szscs
Needle pin 92X11.8 EX 55 ball
h /

SDYAy I 2 Pa— LT
5D washout control arm

Brg. ¢4Xe8X3ZZ

M3X12CS

== Fl ¥ rg2X11.8
Needle pin ¢2X11.8

2

A i+ & Caution
JAvAFIMIA A=
F—LORZFISERLTLEEL,

Be careful with washout control
arm direction.

=— FIL ¥ »@2X11.8
Needle pin 92X11.8

Brg. g4Xa8X3ZZ

SDYF Y aayha— VT — 4

SD washout control arm
EX g5 — v
Brg. ¢4X@8X3ZZ EX ¢5 ball

A7 —3X4X8.5F M2X8CS
Collar 3X4X8.5F

#1 7 —3X4X8.5F
Collar 3X4X8.5F

Brg. gdXp8X3ZZ

HIROBOW XD & 4 J;
Hirobo logo on this side.

FIVT AT — LP=25
Radius arm P=25

17




10 3—7&nHEaL
Yoke assembly

IR

Set temporarily

©  (Jjum

ST L IR 3 > (T 2
Button bolt M3X6

©

M3X3SS weverrerversenssssenssnssnnses 1
M26F AT YF v b 4

M2.6 nylon nut

© [

PR ) (). ¢ JE T 2 1
kCOllar 3IX6X2.6

FZ-Vvi—27u7—
FZ-V yoke lower

M2.6 nylon nut

M2.6X15CS

M3X385 \g

MIX3SS—_ o
,.ﬁ,/Hole

/‘-I—I./
FZ-V@8A 7 ) AT vra
FZ-V 98 spherical bushing

SSZIVA Y ¥ Fi
SSZ-N spindle

FZ-NI—2 T v73—
FZ-V yoke upper

X FZNV@8A T 2 H VT v a
SSZ-NVA ¥ » FJi  FZ-V @8 spherical bushing

SSZ-IV spindle

A7 —3X6X2.6

Collar 3X6X2.6
Ky FH N FM3X6
Button bolt M3X6

¢y

)

FZ-N¥ 38— T4
FZ-V damper rubber

7 —3X6X2.6
Collar 3X6X2.6

FF FI FPM3IX6
Button bolt M3X6

18




S3—9/7L—KKRIE—EOHL
Yoke and blade holder assembly
A % & Warning

H:' -
A S Warning FRATRETICIEMEX10 R 2RIV BATWEWDEER
AECRLDZTEVRICHT 250978 (BRESZCT) 284U, F2FILMMsX10 | | BUTESL,

11

%40~45kg-temDIFDH T ML I TLoAY ERDIHT TS, F7o MEX10R 2 2KV MEERIRICIE ML T,
2Oy TEERRLE D210 KL Lo EBH OIS TV AL B KLk | | BALEKLMIES BEOEI)PTVREBELY . B
OBSEPEEICLIWBICLY), FL—F RS —FEE. RT3 ThrdUET, ADFELLNET,

Apply hard type thread locker to the threaded parts of the spindle, and screw the | | Before flight, make sure to check that button bolt
button bolt M5X10 tightly at 40 to 45kg-f/cm tightening torque. If the button bolt is | | M5X10 is securely tightened. This bolt should be
not screwed enough, or thread locker is not used, they may cause the button bolt | | checked and replaced at regular intervals. If the
to fall off or break due to fatigue, which can result in blade holder falling off or | | POIt is not properly tightened, it is prone to damage
flying out from helicopter. from fatigue.

M3X3SS 7Rff
Securely tighten
the M3X355.

FL—FRIE—ET—- Y OBICAFMEF SHBBEOH SEAL TS,
ANTERE, TL—FHRIST—FEBEICCBNET, BT TL—FHIL
HF—[ERZAMHEIC0IMmMBEDHETERL THEWTILSW,
These shims are for eliminating side to side play between
yoke and blade holder. There should be about 0.1mm play
O ring P-7 here to allow smooth rotation.

oY ¥ 7p1

FW asxalzxo,lT(E%]%m)

(for adjustment)

Brg. ¢8Xp16X5ZZ
M3 Ao hER
M3 nylon nut thin type

FW ¢2.6X¢7.5X0.5T
- FZNV7 L — Fhv¥—
#1 5 —3X4X8.5F FZ-V blade holder

Collar 3X4X8.5F
Brg. ¢4Xg8X3ZZ 5 Brg. g8Xg16X5

A7 —4X6X2
Collar 4X6X2

Brg. ¢4Xg8X37Z7Z

Brg. g8X@l6X5A F A b
Brg. ¢8X@16X5 thrust

M3X16CS EX@SH — L E6f FW ¢5X@12X0.8T
EX@5 ball with stand
H 7 —12X18X1F
4 ™ 33z, Collar 12X18X1F
FZNVNIF ¥ T7—4h . .
@ [mmm FZ-V mixing arm A * & Caution
. . / A MEICEBLTLEL,
Y6 QUL T 73 N— 2 @ BO®EFRMTT. np
M5X10 button bolt Please make sure that —«— e
T = 3XAKE.SF cooeveererrrienens 2 the shouldered side is Inside FH FEIL FM5X10
Collar 3X4X8.5F facing inwards. Button bolt M5X10
A 7 & Caution
M2XBCS -oveererrmmsmressneassrensssens 4 WEOKENS HEROISOE
Cﬂ] Larger hole Smaller hole
EX g5 F— Wit} o 4 H T = 12X 18X 1F-wrereeerrrerens 2
EX @5 ball with stand Collar 12X18X1F -
@ © U W) At}
5 — — - ES Make sure to
M3FAT s NS 5 T AKOEKD coreerreneeanerrerinns 2 FL—FEL VAR
M3.:)‘rgon n?l_t :h]i? t%ﬂpe Collar 4X6X72 Blade holder Grooves are inside | apply grease
Brg. p8Xglé A 7 A |
Bearing ¢8X@16 thrust

( )
FW @5X@12X0.8T -rrvvvrrrerecnes 2 | | FW g8Xg12X0.1T(FIER)-- 2
(for adjustment) i CoREeEHLET,
@ H (EyFAbn—2: £11°~+13°)

Stelmdanl: Use these holes.
FW 32.6Xg7.5X0.5T «evvevusene 2 Brg. g8Xg16XSZZ v 4 (Pitch stroke: £11° to =13%)
© Brg. g8Xgl6XSA T A b woee 2 B
82“1; la;g_? ........................... 2 Bearing ¢8X¢16X5 thrust
J ) kBrg‘ BAXPEXIZZ, vwrenversrrsersanes zf/

19




12 ¥ =Y —RR O FW ¢2.6Xg5X0.5T
Seesaw assembl M2.6X8CS e
y m 717 —2.6X4X4 Y=Y —Fb Yy —NTIZEL
e A~ Collar 2.6X4X4 ThbizdiaT T,
e ™ Vo Attach these parts after inserting
© Eﬁmmm - /@ the seesaw through the center hub.
Brg. ¢4Xg8X3FZZ” > -
MZEXEOS oveererrmrmmmssssnssnnnns 2 - 7 —2.6X4X4
R M2X14CS D=3.3 ~~ Collar 2.6X4X4
lm.uu.ml..m.|||..||I.|||.||| Brg. ¢3X¢9X4Z7Z i A Brg. p4X¢8X3FZZ
M2X14CS D=3.3 coorrensssesenes 2 !
@ ..‘ . > FW ¢2.6Xp5X0.5T
A
FW g2.6X@5X0.5T-evveeerrerens 7 Ny @i
E g5 — VH=9.5 G5B . g \7
g5 ball H=9.5 - N %¥"‘—’ v 5;;‘7’ M2.6X8CS
Brg. §3Xg0XAZZ -rrrevesrrrseersens 2 FZNV S — 5 — Bl center hu .
FZ-V seesaw J -
=~ ﬁa\ .
Brg. gAXG8XIFZZ wroovvvvrrns ) \\\
| st gl ®
2 RITEALIT, ||° T M2X14CS D=3.3 | =/ —OBREECTER(LEE,
BT —2.6X4X4 i 2 | |\y=v—OwLEy L _ Note the direction of the seesaw.
Collar 2.6X4X4 PLANARET, B N ]
Please push it in I, BUHT T 55w,
m El?fflg:t;?th?lfcaﬁng Attach these parts after securing the
- will be a little bit seesaw in the center hub.
P57 — JVH=9.5 wwevverrensannnnns 2 | |lower than the edge of
@5 ball H=9.5 the seesaw.
\ / Use this hole.
13 AFET — LERDOREIL
Stabilizer control arm assembly

M2X15CS -

© (M

M3X3ES coorreremresenmmmnesensasneans 4

(
EX g5 — VT2 cevernenennne 2

EX ¢5 ball with stand 2
QT
M2O Y FLY Foeeriennnn 4
M2 rod end
M2F 9 B s 2
\MZ nut )
M3X35S
it its]
Set temporarily

AFETAH—ri—
Stabilizer bar

EX g5H — W&fif2
EX ¢5 ball with stand 2

Set temporarily

M2X15CS

M3X385

M2+ b
M2 nut

M e

Instant adhesive

AFEIY A= NT—LA b yii—
Stabilizer control arm stopper
AFEFTAF—A b wri—

Stabilizer stopper

itii]
Set temporarily

M3X3SS

M3X388
{5

Set temporarily

/gb\aaz§4w—

A b wai—
Stabilizer stopper

2x1scs
o,

AFEIYPO—NLT — A
Aoy ai—
Stabilizer control arm stopper

e A A

Instant adhesive
FZVAZ Y3 FO—VT—L4

FZ-V stabilizer control arm

AFESAHF—arto—-poy F
Stabilizer control rod

FZVAZ Y2 bO— NV TFT—A4
FZ-V stabilizer control arm

AFEGAHF =T MI— T2 F (2 set)
Stabilizer control rod (2 sets)

35mm

17mm

20




ZAZETL— NERO#IL
Stabilizer blade assembly

T LAMNIISEL DT RET Y

RATHEI Lo TBIFADBREEL TR,

T4 MRIZe3T TAMSHUTIZ R B E AT,
ERIRHET HELENTATL AN R ARNFHNE
TOT. 771 Mklded” TANTREL TR,

The paddle weights are removable. Feel free to adjust the weights
to suit your flying style. Note that the 3mm lead weight may be
more difficult to remove after initial flights and may separate
inside the paddle when attempted to remove. Please make
adjustments to the 4mm brass weight after first flight.

135mm

EX 85— V&2
EX @5 ball with stand 2

A X & Caution

M3X3SS

M3X3SS

e AHETL—F

Stabilizer blade

AFERF v =
Stabilizer stopper

837 T4 FHLLE)
@3 weight (pre-assembled)

@47 A b (FLIE)
o4 weight (pre-assembled)

AFETAHF—ri—
Stabilizer bar

B=#J135mm
B=Approx. 135 mm

> >

A * & Caution

ZABAESAY—TL—FONRSLZE2]) ., BWHIC
F—ThEEBOVTHEBLTELL,

If needed, balance paddles using a sticker or
adhesive tape, Add to the lighter paddie only.

135mm

® S =

AFEIT FO—LT—AHIXEX ¢5F— L&ff2%
= = OHLIIEDETMIX3SS FHIOAR T T,

To fix the stabilizer control arms, align the EX @5 ball
with stand 2 in the center of the seesaw and then tighten
the M3X38S at the two locations as shown.

==X O AFEIAF-—TL—FLAZEITAL¥—
Iy PO LT LI THEI L,
The stabilizer blade and control arms must be parallel.




15

O—8—AYRE/IIAY2aTIEPIATYy a7 L — MEROBRAT
Rotor head, washout, and swashplate installation

¥y F oA O
At full positive pitch
TPy ArOy K
/1| Adjustment rod
h R SHE
\ 1 Adjust
the length

& & 8
Adjust the
length

IaHFEHELEvRRIZT 5,
Shorten stabilizer control rods to
prevent interference in this area.

Yy FRI N DRI LN—F =% L
o ryEnsifnilf-TH ATy
YaFTwnN=Fb—=hEk, TFwaTy
Faryrog—NT7—4AOM2Oy FF
CTFEHEELEVWRIZTVr A Oy FO
REEZFAMLTLAEE v,

Adjust the length of the adjust rod, so that
there is no interference between the swash
upper plate and the M2 rod end of the wash-out
control arm.

M3X18CS =8

M2.6X8CS

M4X10CS \

M4X10CS

M2.6X8CS

oF v aTo b

: '-. )/ Wash out
) {
y

[ -2 AFETA
Fig.2 | B A Shier s
S L—i ATwyaTlb—F
Frame Swash plate
[
[
A 53 & caution
vkt FEN-IDEXTBO-F—Ay FE
luc:_au'anufmc E"'%Ei&fﬁ*‘/"@?o
radius arm LoBhW EMHAENTWVWR L&
BLTLEZY,

All the screws mentioned on this
page are very important to fix the
rotor head in its place. Please make
sure that every single one of them
is securely tightened.

o | )

AA' #BB

22




Collective pitch lever assembly

f: ] N
MBXL2TS wveeereererrermaesseesesens 2
M2ZKBCS rvvevnmmnrrriisssaniennnnnninn 1 Ilw—F— 7 h
@ Elevator shaft
EX g5 FR—)b i 1
EX 5 ball
abL s FPE9FHEL
@ H Collective pitch bolt
FW @5X@10X 1T covvvennnnrininnas 2
© L_ aLZ bEyFLii— (L)
p Collective pitch lever (Left)
Brg. $8X@16XSZZ wvovvvvveve 2 Y/~ 2N FW g5X¢10X1T
© i FW g5Xg10X1T Brg. $8Xp12X3.52Z
F - Brg. g8Xa16X5Z7 (
Bre. ¢8X@12X3.5ZZ crrnesrrnnnns 2 N i
~ /31/7}~1:°‘y-7-l/;\’-—(g)

. ) Collective pitch lever (Right)
A\ 3 ® caution

Iy FEvFLI— (R)
Collective pitch lever (Right)

Brg. p8Xa16X5ZZ

Iy rEyFY T b
Collective pitch shaft

M3X12TS

ILZ bEYFHELE
Collective pitch bolt

M3XI12TS

COREEHLIT.

Use this hole.
DN, 307 FALY P YHPM/ — T8 4 7507 F ALY T YHPM 7 2 v a 7V & 4 7 THINL
17 18 ?jjé:ﬂ:ﬁ}ﬂm'cwi?o BRVETOKITAF TR0 L, B4 282 TRICEY, #Mre€HT]
FE,
The assembly instructions in sections 18, 19, 33, 34 and 35 are separated into two sections with the instructions for the

30 class engine HPM normal type at the top and the instructions for the 50 class engine HPM push-pull type at the
bottom. After verifying the type of kit purchased, read the corresponding instructions carefully and proceed with the

31 32 33 assembly.

3075 ATTYHPM/ =TI aA4 S
30 class engine HPM normal type

5075 ALY HPMT y Y aTIva4 7
(MElEV5—)
50 class engine HPM push-=pull type

e
REVT RO LeoN— 3 — b T LT — O | [ 50531
Xelbyp, nilleron, shevator torqu lever spssmbly | | 50 clss engise

B

HPMCS e IS
HPM pushepell typa
Faa M ok |7

23




17 | | BYTNOA/ILAN=8— LT LN—DHIL 3077 ALY HPM/ =3 IVE4T
I-type, aileron, elevator torque lever assembly 30 class engine HPM normal type

© [(mmo EX g5 —

M2XGECS corvsvsrsmmmssnsnsssssmansnins 7 EX 5 ball

M2X6CS Tl NR=F— o Lbsi—

65'1@)]/ 7 IOy Li— Elevator torque lever

EX @5 ball Aileron lever

EX g5 — b
M2X6CS EX ¢5 ball

it ~ M2X6CS
P IELY— % (4
E I-type lever \\@ |
| M2X6CS
| EX g5 K — v
: EX 5 ball
AN e
/B\ _ /@\ M2X6CS !
| EXpSE - Exastf—w%/
| EX g5 ball EX g5 ball '
: 2TMATTET,

i Two must be assembled.

W
(==} =]
o\
BN
mN
o H
3\
RN
®x
Lo
o=
=\
g |
= 4
3
iy
-

EA

adA} [ind-ysnd pdH auibua ssepd 0§
LI LTALLINdHZ LA TYLL08

17 | [ XBY/IO /T N—%— VT L/S—O#IL 5077 AT Y HPMT a7 V34T
X-type, aileron, elevator torque lever assembly || 50 class engine HPM push-pull type
© (mmn M2XECS  Ex gs¥— 1
M2XGECS wosonsssenenrmssssissinnes 16 EXgSball Ty lLsi—
@ Adleron lever
~
EX @585 — IV covrrverveinnensinnes 16 TLN—F— by Li—
EX @5 ball M2X6CS Elevator torque lever
/ EX g5 — )b
% ; __ EX ¢5 ball
“@\ ) TEE Y 5L
EX g5 — U ‘ T-type pitch lever
EX @5 ball =~
fROREFHLET,
Use the middle hole.
M2X6CS XEL73-R
X-type lever R
EX g5 — b
™~ EX ¢5 ball M2X6CS
~ @Q M2X6CS EX g3 v W
M2X6CS .
EX g58— b
EX g5 — v EXg5ball XEL/3—L
EX @5 ball ~— X-type lever L
> M2X6CS
% A EX g5 — b
; EX @5 ball .
. . =Y TRE v F L /i—
A\ 3 & caution @ \@ Tetype iteh lover
7{\; g»:")ﬂﬁﬁii IKEBLT MIxEos > \ = M2X6CS P
Make sure to position the
balls properly. M2X6CS
EX g5 K— v
EX g5 ball




18 | [ BYINO/ILAN—S— pLY L/S—OBRSY 307X Y HPM/ =3IV a1
I-type, aileron, elevator torque lever installation | ERUEEECER=T LR [ VR g0 ETRYY 2

Ve ™ Iy bai—
@ Emm Mz.ﬁxscs\% Aileron lever

M2.6X8CS cvrvvvrrerensrssssssnesssssons !

NS
2
B3
SE
rS
{:
=z
o.Tr
IGJ
:Q.E
e
HGJ
X &
INS
QU
[=] =]
om

(70
@ [m FWg2.6X95X0.5 — O3 4 ’
M3FA O+ b o/ 1
MIXT2TS weereverenrerersenssrraserenes 1 M3 nylon nut lf Brg. g4Xp8X3ZZ
- |
@ % Brg. p4Xe8X3ZZ (g
. M - L2i— (
M3FATOYF 9 b o 2 @ I e
M3 nylon nut I-type lever

Brg. g4X@8X3ZZ v eveeerrrrnns 6 Il—F— ks Lai—

Elevator torque lever
@ ﬂ Brg. g4X¢8X3ZZ
FW g2.6Xa5X0.5T oorvrrerinnns 1 M3X12TS
- vy
. . A Brg. g4 X@8X3ZZ
A\ 33 & caution .-‘/ -, ®
e REh B e R TR, | [T SRSy N EMOTES LBy, @
I " B EWRAL. LB 55T Brg. p4Xp8X3ZZ
nstall the elevator torque lever BEMF B ET, IBLA-DHEEL
perpendicular to the elevator lever. BotbC? 'f‘:ﬁ DIt E DT E
A Cue L @
N I If the M3 nylon nut is overtightened, -
I @3} © the bearing may be damaged and | P¢lever L
L= = the Ktype lever may stop working. ﬂg* ’lff /t* 7 b
Elevator lever xL—5—trsLs- | | Stop tightening when there is no nylonnu
Elevator torque lever more play in the I-typa lever.

18 | | XBYINOZ/TLAN—5— hILY LS —OBRAE 5077 ALY HPM Ty 2TV a4 T
X-type, aileron, elevator torque lever installation | | 50 class engine HPM push-pull type

P = R P A S
Ve ~ M2.6X8CS Aileron lever

FWg2.6Xg5X0.5
@ M3FA Yt b

MIKZTOE covereeerrmremreneenernennnns 1 M3 nylon nut

E‘ ey

5077 ALY UHPM S v 2T Va4 S
50 class engine HPM push-pull type

M2.6XBCS coeevrrrrerrvnsiniseeranns 1 fi
Brg. pdXg8X3ZZ |
@ (o
X-type lever R . P N AV
M3X12TS ooevrrrneerrrnsssesssnersanns 1 Brg, ¢4Xo8X32Z { 3~ Elevator torque lever
@ M3X12TS
M3IFT AT 9 F o 3 s MiFAOyFu b
DR
M3 nylon nut M3 nylon nut

FW 2.6 Xp5X0.5T -evreeveran 1

B A ¥ & Caution ffrn‘/ﬁ., b

M3 nylon nut

N Il//\’_g_l"n'g l’)‘_u\ L~ THE 5 F Lsi—
Brg. p4X@8X3ZZ vvrvorinn 6 | | = B — LIS — EBBICE D LD T Totype pitch lever
HTLEEWY,

Install the elevator torque lever
perpendicular to the elevator lever.

&=

LA —F =Lt
Elevator lever

— 1) | [Mer1O>Fv rEw®HT &5 EBro. B WAL . XEIL/S—

FEhE E3MHEMFIHUET, XBLAA-0OH246<{%

S F & C B THHNT EEDHTE FEN,

(@) TLri—F—th ol If the M3 nylon nut is overtightened, the bearing may be
> Elevator torque lever damaged and the X-type lever may stop working. Stop

tightening when there is no more play in the Xstype lever.

25



TF—Ibr— ZMHEIL

Tail case assembly
4 N M26F vk
@ M2.6 nut __ rg. #5X@13X47ZZ
AN b F=)—16T ( ¥ 7 MEE)
Brg. @5X@13X4ZZ coovveverinnnns 2 (C & Belt pulley 16T (shaft attached)
¥4I TE
Timing belt
H T —5XEXDS cereremerrinrnnens 1
Collar 5X8X2.5
F = b4 — A(L)
M2.EXL0PH -oevveersvesesaressnsens 7 Tail case (Left)
7= —AR)
Tail case (Right)
M2.67F 7 b i 7
M2.6 nut
© | FW ¢5Xg7X0.1
FW @5X@7X0. 1T eveveresveenes 1 A F & Caution
J

BAITNIME, UMETEY, XX&20
EULBEVWT ESV, WROFREEVET,
Do not bend or scratch the timing belt in order

to reduce the risk of breakage.

'i""!rrt‘ /

M2.6X10PH

R 1k
Set temporarily

— ot 2 -
20 TN T 2 TEOMIL A\ iE B caution
Tail housing assembly -
HEDASN T MO KENT
/© Emm N Smaller hole Larger hole
M2XBCS «eorvensemessarsssssanesess 10 \ﬁ k]l) ﬂ/
; F= NGy
W) AR AT -
Make sure to apply grease  Tail housing
F— b I
Tail housing
FW ¢5Xg7X0.1T &0V v 7ssos0
Brg. ¢5Xg10X4ZZ | O-ring SS050
FWGSXQTXG.IT .................... 2 Bl‘g. ¢5X¢10X41§X1*
© |I FW ¢5X@7X0.4T Bearing $5X@10X4 thrust
M2X8ECS « M2XBCS
FW g5Xg7X0.4T cooreevvseenierans 2 \ c|>
M3X16CS : =3 | EX g5 F— &1
EX @5 ball with stand
FW g3X@8X0.5Twererrerrsererenns 2
I F—NTL—FFRLS— (A)
Brg. ¢5X@10X4ZZ -vvvveeereees 4 Tail blade holder (A) F=TL—FFLF—(B)
@ Brg. @5Xe10X4ZZ Tail blade holder (B)
M3F AT TF 9 b e 7 Fw °3X°EXU$§XGCS
M3 nylon nut M54k
B ﬁ : M3 nylon nut
O 2 27 SS050 corrreereersvrssssens 5
O-ring 55050
F—I7L—FL=86
' EI]] Tail blade L=86
Brg. ¢5Xg10X4 X T A b e 2 | | EX 35 F = LB oorevvveninnnns 5
\Bearing @5Xp10X4 thrust EX @5 ball with stand

26




21

T =N T 2 TEROBEUAF
Tail housing installation

A #* B Caution

©

M3X588 -

O |

FW @4X@6X0.5T woveovesensenenes 2

EX @5 — U weveersnneeeesseneses 1
EX @5 ball

@ (jm

P B A Y ) (i RE— 2
\Guide pin M3X6.3 J

A i* & Caution

FLEYFHARFEZR, T—Ib
EvFFL—rDIVICIIESED
KT TS EE L,
Install M3x6,3 guide pin into tail
pitch plate groove. Ensure
smooth movement.

v 7 FOCEHICEDETHOAL,
BERIOy IRAEEAL T ESY,

Align with indentation on shaft and
fasten. Make sure to apply thread

locker.

IHBELEADEDE, Oy 724 FTLoPU EEAETATVET,
BUATEE. T—INIITPERTPULYT - TL—FFLT—E
DBRELTHL, SAI-FTHRLT(ESV, BTAV 721 bR

&, WhPd{VET,

The factory pre-assembled parts are secured with thread locker. In
case of disassembling this parts, remove all parts such as bearing or
blade holders from tail housing first. Thread locker can be loosened by

applying heat and easily removed.

FT == Th

TN T
Tail housing

M3X5SS

Tail pulley shaft

F—IVEyF Tl —TFAssy
Tail pitch plate assembly

M2.6X8CS

FW $4X¢6X0.5T
74 FEM3X6.3 :zls/ Brg. p4Xg8X3ZZ
Guide pin M3X6.3 %9/,/

Lis—h 5 —
Lever collar

tL ¥ sy Lat—

Tail pitch lever

EX g5 F— W
EX ¢5 ball

M2X6CS

Brg. g4Xpg8X3ZZ

22

F=IvT — LINA TEBOBLT
Tail boom pipe installation

A 7 & Caution

F—NWT—LNATOIVET I —ZOAR
DOERICIZDIAATL EEWL,

Align the groove on the tail boom pipe with the
protrusion on the tail case and insert.

T — a3 TR ARAR D
After inserting the tail pipe, fasten completely.

F =T = hriA TL=695
Tail boom pipe L=695

27




T —IVER DA
Tail installation

23

(@ (uomwe
M2.6X12TS=2 ceoerrevernsunnrnrunsnns 3
M3X12TS wreveverssessmmsssssnssarenss 2
@ 'iﬂlImlﬂ'l!ImlIIMIil'llImIﬂHImlllHIil'l!llHlﬂ'l!lm'
|V - 7)) ERR— 4
@ Q Al B e B s B
)Y 5 A 4 | Rudder control guide

M3 nut
e

M2.6X12TS-2

=]
Lightly tighten
the bolts.

F =T = hriA TL=695
Tail boom pipe L=695

yA4ILTNNE
Timing belt

A # B Caution

M3X12TS 1913 TNIV M, KSIAI—%T

7 ¥ = —Fwy | BPLT, BUBVERISRY (7.

Rudder servo mount 2. NN MOEGELFRAERELET.,

1. Adjust the tension of the timing belt
so that the two sides do not touch
each other when gently pressed with

Tail pulley

a screwdriver or other tool.
2. Check the rotational direction of the ¢— FAIUH T 1)
timing bekt. Timing pulley
o4 | | T-NVT—ALTL—ZHOMIL
Tail boom brace Assembly
p
% ). 0] 00— 4 M2.6X10CS
o8 o
M267 v b 4 M26X10CS  M2.6 nut TR F A
| Epoxy adhesive

A #* & Caution

F=WT—LTL—2 8 =3 FIEDLT IoRE A ]
IRXFEFRTEELT(LEL, & Epoxy adhesive ~—3/"%)
BlLEvgs. EBHORBACLZEEH
HUET,

Attach the tail boom brace terminal
with epoxy adhesive, Not doing so may
result in vibrations. F VT — BT L— AT —3IFIL
Tail boom brace terminal

M2.6X10CS

T T—=LT—A
Tail boom brace

28



o5 | [ RROmS

Tail fin installation

Aii & Caution
e \ REASAYFRTHOLICRZ EHICHFITT

© |§ (B,

= Install the tail fin stabilizer band as shown below.
M3IX35CS weorermraemseneenernseons o)

THEA DY

MBX25PH «-eeeererereerereraessnserenns 2

: Y FA
@ ( sﬁWmSCS Inclined %,—-7/ E?ﬁn bilze band (A)

Hi RBE F(B)
Front <= Tail fin stabilizer band (B)
E FW @3X@9X1T i
fHEHHD
Inclined
RE» Y F)

FW @3Xg9X1T wovvvvrnennsnserenn 2 Tail fin stabilizer band (A)
AN \ KFRE RE/ > FB)
@ Horizontal tail fin stabilizer ~ Tail fin stabilizer band (B .
M3F AT Y F 9 b e 6 o™
M3 nylon nut s | i
\ Y ) ’

M3t+tAfartw b
M3 nylon nut

FT=NVT—LTL—A
Tail boom brace

M3FABrFw b
./ M3 nylon nut

il il 'S
Puui ey M3X25FH
O

M3+ 4Bty b
M3 nylon nuts

M3X16CS

A * & Caution

ChETORMMHATATDRT . BEIC Vertical tail fin stabilizer
WOAEThTWaH, BEBLTLEEWL,
Check that all screws installed to this point
are well fastened.

29




FIA4TFy MY 7B

Drive nut (included with engine)

0g | [ T> ¥ E@omL
Engine assembly
'd : | ™
FW @5X@7X0. 1T ereererenerenns 1
OV ¥ 2788050 wweemrercresruanans 1
O-ring SS050
MIXBOS cooveenrenrrerressnaseseersens 2
MIXL2CS coeeerrrmrnrrerinnesneernes 4
M3X6IIL A 27 i 4
M3X6 countersunk screw
© (pmmo
MZXECS -oooverermsmsensasacssisiosas 1
M2F 7 B v 1
M2 nut
EX @5F — I coereeseennseeanns 1
\F.X @5 ball )
BfEE
Grooved

A * & Caution

FRHTHII V77 RICEST. 75

1FA—IVOBKFREVET,

The shape of the flywheel varies
depending on the engine class used.

A i & Caution

BRATHII VU5 RCEST. 959 F
NIZ DOV TV AEXYOERFREYVET .
The number of teeth on the gear attached
to the clutch bell varies depending on the
type of engine used.

5075 ALy VA
FY—1{F7 5 v F-U0 (10T)
Clutch bell with attached gear (10T)

07 IFALYVVH
FY—1f}27 5 v F 0 9T)
(_|;1 Clutch bell with attached gear (9T)

= for 50 class engine for 30 class engine
| | I
M3X8CS | FW ¢5X¢7X0.1T
Q") ¥ % 85050
O ring 88050

Fo47Fy MY AR

Drive nut (included with engine)

<Lock )
FW g6Xp13X1T

774 KA =307 FA
IV
Flywheel for 30 class engine

TIAKTA =507 T A
TV H
Flywheel for 50 class engine

A * & Caution
AR =T —F—%FE>TOREIL

the shaft
crankshaft

F3A4FA -T2 O8ICEHET
FIHFN->THVET, BT T A—5
—¥RBOIZ7+7 PEAEREEMEAL
T IXJVOHICHOARET .

Flywheel has screw groovings which is
fitting for an shaft of engine. Fasten it to

of engine by using the
lock recommended by each

=TT

Cooling fan

TEEHA,
Flywheel cannot be disassembled by
using a puller.

5 &
& M3X6ML A ¥

M3X6 countersunk screw

IV BN T Y
Y —%EALTLE
aLy,

IV BNy v —%
FERLT ESW,
Use the supplied washer for

the engine.

M3X12CS

507 9 ALV (5E)
50 class engine (sold separately)

M3X12CS

Use the supplied
washer for the engine.

IV s b
Engine mount

TV rwI b
Engine mount

M3X12CS
M2X6CS

EX g5 — b

EX ¢5 ball EX g57K— )V

EX @5 ball

307 5 ALY T v EIE
30 class engine (sold separately)

30




o7 | | T ¥ EBOERAY
Engine installation

M3X35CS woverersrvsnnsinnnrininns 2
(B0L¥ ¥ O
(If using a 50 class engine)

©

MIX28CS coeevrverrrermrnasaresesersens 2
BOT YT X OHE)
(If using a 30 class engine)

© [Emmmm

V£, 47 0/ R — 4

© [m

MAKASS coveererererererssanereerereas 1

i ©

b1 k) ). € U ) ST 4
Collar 3X5X4.5F

M3X12CS

il

A #* & Caution

C ¢3Xp5X4.5F

FRTZIIV LT, BRTIREBIRE
HET.

The position of the holes varies depending on the
engine used.

2|0 20

2|0 0|0

OUo0 20
07 FALY YOS 07 FALY T UDEE
If using a 30 class engine If using a 50 class engine

M3X35CS (50T > ¥ ¥ D)
If using a 50 class engine

M3X28CS (0L > ¥ X e
If using a 30 class engine

© M3UF b

Manifold e MU

AF—F—Hy TN Y ASE:E Caution

Starter coupling M4XasSzDh v FiZEDhE, L
S>HW ERDFTTLEEN,
Align the M4X4SS screw with
M4X4SS |the D-cutindentation and
completely fasten.

79 v FHh
Clutch shaft

DA v b
D-cut

M4X4S5S

C ¢3X¢5>;i

Silencer .-~ .

N a

Pre-assembled

M3XI135PH |

>
)

M3X12CS

A 7 & Caution

Z—FLE—BBMUETL
TI I 8BEIL—ALIK
HAALZBICBERMFTT
(&,

Remove the needles
temporarily and reinstall
them after attaching the
engine to the frame,

A\ 33 % caution

BBNA TR I75-TLy
P —=NATOREICO2NT
B212BEBICLTEEY,
Refer to [2] for the fuel line
and muffler pressure piping.

ERISADNTNT—HENEVWERBL BBSE, /Sy 7L E0)
UENULTHRELTTFEL, TOBEE. ?2Fh—-FEHTL
H—OEIC YA THERSTY—IWLTTFEW,

If more power is necessary for flight in the air, make adjustment
by taking off a baffle and O ring. If baffle and O ring are taken
off, apply silicon caulking agent to seal the muffler.

31




28 | [ 7 —FOmf

Servos installation

©)

M2.6X16TS (FEGAT)-weeeeee 20
M2.6X16TS (with washer)
LILN—F—H—F
Elevator servo
- M2.6X16TS (FE&f])

A E ﬁ Caution M2.6X16TS (with washer)
XTI OWHAFETOX Y FHFDE
hEVE3C, FELTES L,
Fasten the screws making sure
not to break the grommet.

Ay bbbt —K
Throttle servo

A & & Caution

- ARORE A <SS YWt
Note the direction of N Q%@ﬂ%ﬂ
the servos. e O ‘ﬁ\f/" st

M2.6X16TS (with washer)

307G ALYV YHPM/ — <NV EAT
30 class engine HPM normal type

o s —K
Aileron servo

M2.6X16TS (Hi:AT) 5075 ALY JHPM
M2.6X16TS (with washer) T T NEALT
: 50 class engine HPM
push-pull type

M2.6X16TS (BE4:f1)
M2.6X16TS (with washer)

] A * & Caution

Pitch servo 0VFALY A HPM/ =TI TESOIZ ALY HPMT v a7
NEATTEy FH—FKORMMIBFrREVET,
The pitch servo installation position varies for the 30 class engine HPM

3] +p
: F—KTL—} normal type and the 50 class engine HPM push-pull type.
A # & Caution Servo plate

HFRATAY—RICL>TH—-RKTL— b EFHFHFELCS

o

EvyFH—FRENFAEFERET, Y—FTL -+

Bel, Y —FOERBFEHVER T ESW, &’1. THEAT. LoAWEBELTLEEW,
If the servo interferes with the servo plate, remove the Tightly fasten the pitch servo with the servo plate
part of the servo shown in the diagram on the right. without using a metal eyelet.

A = ¥ caution

SH—arrA-NHY—-KEREBIUES vOF
TOBIC, /A X7 NE—EBFITEEN,
Install the noise filter between the rudder control
servo and the receiver or gyro amp.

A #* B Caution

H—RKERFII2EBELOEFD
R (B/RAL) #EALT L
t‘d

When installing the servo,
use the upper holes (shown
by black circles).

=3 ¥ b H— bR M2.6X16TS (1)
Rudder control servo M2.6X16TS (with washer)

32



29

ZER. v/ OORM

A * & Caution

Receiver and gyro installation

@ (oo

M3X12TS -

Azxs

Caution

?Z;’gﬁﬁfdﬁﬂ ZETIC, BURTEIOFThEEE+FICEER -
5 l" Al o

Before adhering double sided tape to any mounting surface, clean
the area thoroughly with alcohol or similar cleaning solution.

A i & Caution

and set up.

Sr4Ot Y —HICRBENAAr S ET,

T OOBEBATICH > TMHI T EEW,

Gyro sensor components should be installed as per the
directions according to the manufacture of your gyro.

Be sure to check the gyro’s directions for proper operation

M3XI12TS

R = 1
Gyro sensor

W7 — 7

Q Double side adhesive tape

PR G =i g
Gyro mount

M3X12TS

AHTIPRICRERT ARy TFU—2BRTHEE. Bk
WEI AR TVERFIZCBATLEEW,
CERICEZNy T DA XICE-TIE, ADTIFAICAS

BOEAHEHYET, TOBBRIARIICQHAH, AHTIUb
mount, wrap it completely in the sponge so as to prevent it from
may not fit into the mechanical mount.

and secure it firmly with rubber bands.

LIETLIR RFET LW EBELTLEEWL,

If the receiver or its battery is to be loaded within the mechanical
moving.

Depending on the size of the battery, it P t
For such a case, wrap it in the sponge, o %3
set it on top of the mechanical mount Jj l

\ o n@
L-1 =]

)
L]
© )

Mechanical mount

*The prices in parentheses are the prices excluding consumption tax.

I — FNo. i) “ ANE (mﬁ&ﬁm{ﬂﬁﬁm
Code No. Name Q'ty Price (Yen)
RCAAZviavnivh (E¥y) 525
2513-052 | RC mechanical cushion pad (Pink) 1 (500)
RCAHZ wiawniy b (F40) 525
2513062 | RE mechanical cushion pad (Yellow) ! (500)
RCAHZ v a vy F 840
2513098 | RC mechanical cushion band 1 (800)

SEHS 9 5 1) —
Receiver battery

AR

Switch plate

Screws included with the switch

§(14v+ﬁﬁwiv

33




O—4%—Ay F8BOY > F5r—2

30 Rotor head linkage

( SFRVLTT LTy F (2ser)

Mixing arm rod (2 sets)

O

85mm

M2Oy FIvF

M2 rod end

#69mm  Approx. 69 mm

Claw

Oy FIY FM2X12.5 o 4
Rod end M2X12.5

. _/

ABO=_—FIVE2X33%ES5 &, 32297 - LHFZa—F35
WIBTEAETEET.,

U= DORSHEBICERT S EERTT,

By using the needle pin 2X33 (included in the kit), the mixing arm
can be fixed in the neutral position.

It can also be

EyFoy FRey k)
Pitch rod (2sets)

~ 0y FIY FM2XI125
- = Rod end M2X12.5
]

used to adjust BREERI LTI
the length of HLTCEZW,

Please make sure

the linkage. . to remove it after
CORIZEL T, adjustment,
Insert the pin into this hole.
—— FIVE »2X33
Needle pin 2X33 .
[ =

Pitch rod

XYy T—A0w F
Mixing arm rod

A i & Caution

T —FRftk. RBICEYyFER->TERE:
fTVET,

After installing the blade, measure the pitch
and readjust.

EvFay F
Pitch rod

XV T—sTw F
/Mixingarmmd

7 0
o~
[«
0@@
o
ozZ0

34




o m
r\n' - -~ n ] P o
AN Elevator linkage 30 class engine HPM normal type
> E
Bl N
mmm IlLAR—F—1yF
; E ru(?)zxscs ............................. q Elevator rod € 60mm >
oT 1
& C=m == O)
AY 2 @ |, #/43mm Approx. 43mm |
ND EX g5 — b e 1 r >
RN | EX 95 ball
Q
] ©F
|I\¢_u M2F 5 B s 1
oo M2 nut
[=F =]
15 @:-l
M2 % FI ¥ F o 2
\1\_-12mdend )
KJ ¥ 7 L=66
Double link L=66
ILR—F—nyF
F— R BO RV //% Elevator rod
Screw included with the servo
ng
&2 |31 || TVR=2DUST—=T | | 507FRLLIAHPMT vy 2T NEAT
,r=‘;§ Elevator linkage 50 class engine HPM push-pull type
o
£
™~ M2XECS woovernrenrrseseesssmmsssnns 2 evaort s @:im
EE |, #748~51mm Approx. 48~51mm |
&z B - -
N 2 EX g5 — U 2 ESMfEHTAT—FRILLoTELED I3, PIOFHEMIZHE-TRESEMELTIZ S,
o:\.g, EXgsball The length varies depending on the servo. Adjust the length according to the instructions on page 36.
l\ :
HS| (@0 ) 7 L=66 (2set) - 0mm A 3 & caution
KB | M2F 5 b 5 | [Link L=66 (2sets) (7~ ===
INS || M2 O &= p—
Lo
35| |(OT
M2 9 FL ¥ F s

M2 rod end
2 en

This mark signifies the
lower part. Exercise
caution when installing.

i

lll{‘-.\

') » 7 L=66
Link L=66

Screw included with the servo

35



/| ' ITr M2 > F k= v

M2 nut
Servo horn
_ H—{HE $oown B g8k — 1
@ﬂﬂ N L 7 v 7 Neutral EX 3 ball
— — — —
v é\é
o

E-FI T—F0
Mode I Mode II M2X6CS

REEBOAT 1 v 7 ONE

Positioning of the transmitter stick AT
Horizontal ;
wEhe e e
C BEROAT A v -+ T Nose Ubm(/ ||

LIEA 2~ INdHA L~ TY £4,08

WV, PUAHZ2— T VOEE,
— Rk — VIZBF T Fy5 = VA
BEOAEIZE D &9, = KTt
RR—EROHITES.

- {EHPSRT, APy aFL—F
FARFIZEB LT, TLb—%DO
v FORIEFELTLEZS v,

- With the transmitter stick and the trim at
neutral, install the servo horn to the
servo according to the positioning of the
75 ball attached to the servo horn as
illustrated on the right.

- View the unit from the side and adjust
the length of the elevator rod so as to
make the swash plate horizontal.

adAj Jeuou pdH a2uibua ssepo og

/| A e
Down  rfi5f . ervo horn
11111 R o1 o) U7y N | MR ‘“g@* servol

E—FI E—FII .
EX g5 K — v

Mode I Mode II X 23 ball

REEROAT 1 v 7 OME M2X6CS

Positioning of the transmitter stick

EEMOAT A v 2 a— TN
T, P A Za2— T NOE, K
IDEHIXB L A— L Lw—F—}
Mo V=% FTIC L E+, B¥2Y
— K=ol N—F -1y

adA} [ind-ysnd pdH auibua ssepd o5
LIEULTALLINdHAZ L~ TY L4068

FOOy FIy Frul & 585790 KF

WZEBEHI, ADT Y FORSEH Horizontal . g
2%k, BODy FREEFELTE WEHE W nen e
AT Nose 11 ¥

With the transmitter stick in neutral, make
the X-type lever and the elevator torque
lever parallel to each other when the trim
is in neutral as per Fig. 1. Adjust the
length of rod A first and then rod B so that
the center of the servo horn and the center
of the elevator rod's rod end are
perpendicular with each other (see Fig. 2).

A 2 & caution
AEBORREH—FKICL-TRE
WET,

The lengths of the A and B rods
vary depending on the servo.




o m
r\ﬂ. -~ -~ - — P o
g 32| | TvE Y= 3077 ATV HPM/ =7 IV 347
‘:’QE Aileron linkage 30 class engine HPM normal type
=
4 \
{‘: @ [:m poray K
= = Aileron rod
- % MIXECS eoreeeererrereremmerseneranes 1 25mm
,:E g @ I
NG EX @585 — b coerrennissnnieninnns 1
AN 5 EX 95 ball #4mm  Approx. 4mm
H o IONS
II\E M2TF 7 F s 1
b [T M2 nut
oo
S 13) @_'
K . ¥V v & L=6]

M2 FILY F i 2 Double link L=61

M2 rod end

N /

TN ¥ 1L=66
Double link L=66

e yu% f ] N l ‘
Aileron rod F—KiftBO ¥
Screw included with the servo

30 | | TNAZDY r—3 5075 AT YU HPMT v 2T IVva4 T

Aileron linkage 50 class engine HPM push-pull type
4 NI TR Y s  L=66 (2set)
© (pomo Aileron link ASimm Link L=66 (2sets) Somm
M2XECS wovorveseerssessssnmesaresssnns ) g >
@E=:
~ e
E§ gg :i—an V. 2 o S ——

@ Q I Ty F(2set)

Aileron rod (2sets)  40mm

5077 ALY UHPM S v 2T Va4 S
50 class engine HPM push-pull type
©
@

M2 9 FLY F e 10 #718~20mm  Approx. 18~20mm

M2 rod end BSREHAT 2 - FRickoTREDET,
\ /| PRRDBICHE > TEE 2 WEL TS,
The length varies depending on the servo. Adjust
the length according to the instructions on page 38.

IO ) vy
Aileron link

J:"F{:iiﬂb'(( ff'é't‘a .J'_)]/U.‘/U‘}']\’
This mark signifies the Aileron rod
lower part. Exercise
caution when installing.

- RO — o
Serew included with the serv

37



L 1L A — M2 b
[J || Neutral H l] Neutral Servo horn M2 nut
| EX g5 — v

@m@ I® /%)/®
@ o

— ; 5 — £ E+j o
Lt € | —» Right Lt € |_' Right
%—F{ %—Ful R #506R1H
Mode 1 Mode II Rear view illustration

REEBOAT 1 v 7 OfE
Positioning of the transmitter stick

W
[ =} =]
o\
)
mN
oH
3\
Q.
3y
Lo
o=
=\
3|
= 4
3<
=2
-

N

- EEBOAFA v s+ T
WV, P AN 2—FFLOR, §
— k= VI s F — v s
BIOREIZRS X9, F—FiTH—
R — YRR ET,

S EESASRT, ATy aTlb—F
FRFIZHEB LI, Traray
FORSZWMEL T LS,

- With the transmitter stick and the trim at
neutral, install the servo horn to the
servo according to the positioning of the
75 ball attached to the servo horn as
illustrated on the right.

- View the unit from the front and adjust
the length of the aileron rod so as to
make the swash plate horizontal.

AL LA
[J |I Neutral H l] Neutral

ollolello /7

=k s | = s
Left € | 7P| Right Left € | 7P| Right %A

E—FI £—FII .
Mode 1 Mode II M2X6CS
EHEBORT 4 v 7 OfLfR

EX g58 — v
EX @5 ball

Positioning of the transmitter stick HAHPLRIN
Rear view illustration

%E&@Zf‘«f'}’?ﬁ?;‘:‘_bﬁw .
T, P A Za— IO, [H I t

adA} [ind-ysnd pdH auibua ssepd o5
LIEULTALLINDHA L~ TYL408

1IDEHICXBILA— LTy Li— I
FEATICLET, 2 —HRbk—> Horizontal

oLt Ivayay Foay Koy o = o N < bl ¥ o
FrHG 2R EM00° 125 L9 Iz, N I

ADTy FORZE iA¥%E, BOOy
FERSERELTILES Y,

With the transmitter stick in neutral, make
the X-type lever and the aileron lever
parallel to each other when the trim is in
neutral as per Fig. 1. Adjust the length of

: XML - —
/0| X-type lever

oy

rod A first and then rod B so that the
center of the servo horn and the center of @: P,
the aileron rod's rod end are perpendicular = T
with each other (see Fig. 2). Aileron lever
) ‘ O L)
A 2 % caution T
ALBDRERY—Kick->TRE o ~ N {
WET, o . ) (=D — Approx. 11.5mm
The length of the A and B rods =R AV I =N [~ Tl
vary depending on the servo.

38



ALYV F1TEYFOU =2
Collective pitch linkage

3075 ALY HPM/ =2V 34T

30 class engine HPM normal type

avyF4TEyFOy F

A i & Caution

Collective pitch rod

Y—FKFE— 2 DesFE—ILRIFTIER, Pikl
13mmBEAICL T &V, 13mm& N XKE{ LB L
TEADERALEVET,

Mount the @5 ball within 13mm from the center of
the servo horn. Mounting it further than 13mm
from the center may cause problems.

e 40mm >
@Eim—w!mm
le— &

#21.5mm  Approx. 21.5 mm

30 class engine HPM normal type

™
\_
I
2
T
S
s
o
I
‘l\
A
!\
H
X
™
o
[=]
™

M2O 5 FILY F i 2
A
A S/
aLsF4TEyFOY K
Collective pitch rod
H—Fiftlgo T
Screw included with servo i
D A -
ng
32| |33 || AIVIFATEYFOUL =T | | 5097RI I HPMT 2T 54T
.r=‘;§_ Collective pitch linkage 50 class engine HPM push-pull type
[
,gﬁ 4 N\ | avyF4TEyFOY R ¥y FH—K vy F (2set)
~ a © [ Jrmmo Collective pitch rod Pitch servo rod (2sets)
EE M2XBECS voovvsneeeermmrrnsnnssirisinns 2 !4 40mm
%% @ @Ei‘“‘_‘“im'
AR = EX 6585 — IV oo 2
:Q'E; EX @5 ball #)21.5mm  Approx. 21.5 mm
AN
HSl |© 0
If;(\ g M2F 7 B e 2
Q\‘_J M2 nut ‘
28 @' ; ffrmluﬁ i )
TV R i 1 oy
k:%ige]];dl Y F s 6 I‘l}ﬂ !l!lllll‘l!!ﬂmﬂgﬂlhlllfl
N (1> :
ALy r4TEyFOY F
A Si ﬁ Caution Collective pitch rod
13mmEIAIC L TS K&, 13mmE U KE LD E
FREAOEHERVET. -
Mount the o5 ball within 13mm from the center of r\:l\.*
the servo horn. Mounting it further than 13mm = g
from the center may cause problems. & h\J i
S F—KIHRO R Y
FyFH—Foy F ‘f\) Screw included with servo
Pitch servo rod

39



) . 88
A 7* & Caution 0 A i* & Caution g‘qﬁ;
- T o
By FAORERDTIN—T CH>TRELT A0 EYFY—RIBERIZY —FE—2O0T | g
(XN, . /@ Servo horn used for the pitch servo Pt H
BELECE Y FAEFTIBOTLEE, @ /Q M2X6CS H—Hh—  OWIEIL BB EREILET, 3\
Set the pitch angle in accordance with page 44. A EX g5 — CERICERY—KR—id & A—h—ED Q v\
Do not set a greater pitch angle than necessary. EX ¢5 ball —ERVRBOR—EEHLTEE, g \’
ook - EOBNY —FK o —CEEALEN T T35
M2+5 » b Servo horn 20, =
M2 nut A damaged servo horn may cause the = -
IJ |I H H v helicopter to crash. g |

U e Use the thickest round = <]
i B e i L L servo o avalable 3¢
— — — — vy Do not use thin servo RN
Down - horns. <\
—"Tf g\¢

E—F1 E-F 1 I\

Mode I Mode IT I

WEHOAT 1 v 7 OME
Positioning of the transmitter stick

ASF

Horizontal

rd
CEEEOAT 4 v 2P a - IO, 2L

NE 9T LA—DY v — VHEROMNEBI %2 @
EIIZLTL Sy, T
i)

REBOY v 51— TORERSONMELLE O
T O F -4 -2 — O TOF 5 LT OB
HMTIEANELEEA. |
‘When stick on transmitter is at neutral, adjust collective ——.
linkage as in right diagram, O\
Naote: = FTwd —
Set the transmitter’s pitch curve at 50%. Do not input =\ f 7 ]
the program from the separate data sheet at this time. [r— "dl Up
A 2w cau 28
i B Caution R A 2 & caution o
By FAOREEBTUN—F CR->TRELT| | 0" EyFY—RI@AT Y —FA—io0T | | B
{EEW, % Servo horn used for the pitch servo [
BB EICEyFAZFMTEVTES W, N Yok — s ORI B RE T, e \
Set the pitch angle in accordance with page 44. CHERICERY—REF— 3 . &A—H—ED = ANA
Do not set a greater pitch angle than necessary. % Yy M2+ b —EEVHBEOF— % ﬁLT(fféL‘o 3 \’
A Mznut | g OB —FA—CREALEVTS | | TS
EX g5 — v ar-{AN o=
EX ¢5 ball A damaged servo horn may cause the g\L
M2X6CS helicopter to crash. =N
H |I H l] Use the thickest round g\'
Tv7 servo horn available, - H
neEl o ____@ on @___Ui__l#_t Do not use thin servo Et‘L
E ) 1] N = 5w Neural horns. E\g_
— — — — ]:)‘)wn -g Q

'..*_'- >
E—F1 E-FI Ly = Up
Mode I Mode II 1f§§ ﬁ A Ly
i o ;

REBWDZF 1 v 7 OfLE — I = -

Positioning of the transmitter stick M\l—::\g’i \ "I T / [ & Neutral
4 T Fe

/| Down

CREWOAT A4 v s M- b |\
LV, PUANFZ 22—+ T NOR, A 1
EOfEIc s L), aLr 747
s 5 s 1EIEAT
?1;)) FEMELTLES N, ) ._ Ahmn;i:amml
EEROY vy FhH—TOREILS0% Sy 7| > e ——————— " ——
MEELIT, JIIKO7F—F—2— —<) -
fRTOF T AL ORETIIAN
FLIHA
‘With the transmitter stick and the trim at ~
neutral, adjust the collective pitch
according to the positioning as
illustrated on the right. e\
Note:
Set the transmitter’s pitch curve at 50%.
Do not input the program from the
separate data sheet at this time.

40



Throttle rod
Throttle linkage - 80mm .

Ve ~ 10( .ZZZZ| [T m -0 }Oi

#163mm

|l .
M2XECS covvenrereerersansensessesanns 1 ! Approx. 63 mm

IV yoMBIC Lo TREFEELET,
® e i

Length can vary by engine manufacturer.

34 | | ARY PVOU =T Zmy bvay

EX @57 — b s 1
EX g5 ball (1) REBORT 4 v 7 HHEOL &, MO LS 2 BEEIC 2 28I — Kk
@ a —YRUATy POy FERHBELET,

With the transmitter stick at neutral and throttle trim high, adjust servo horn, throttle rod
i’ll%hl}]‘utj B e 1 length and throttle lever position to match illustration below. Most engines have helpful

carburetor marks for set up.

(@l L I T e—

Al Al

e ) Towards the nose of the unit 7»}\'? |.|_|'j_ —"IL = ﬂﬂ M]
M2 rod end Full-high |Neutral 5 -5+ %)
N / . .~

E—F1 E£-—FII
Mode I

Mode I

@) % v 7V 5 —KEODROBEII0% T, L0k S FOMEMNELS %
HEINCATy P LA EEREELTES,
The carburetor’s middle marking represents 50% throttle. When carburetor barrel
is set to 50%, set throttle lever position to match the illustration above.
L= D TVARTLIETy P2RLHT, F¥x 7L F—
U—%—OHEFZOMIZEL L) IMELHEL I,
Loosen the nut or the screw on the lever to adjust the position of the
carburetor rotor so that the value on the scale is in the range shown

= --.n
ATyhlri—

Any b IVEIRE
Throttle opened

EX g5 — v position

{X g5 ball
L)
P

ATy
Throttle rod

H—Rk—
Servo horn M2X6CS
F—RfEOFRY
Screw included with the servo Carburetor rotor
3) BRMOAT Y MVAT 4y 2 ETUNAIILIRE, ATy R Lv—4F
3) H H TANATR B LS, EEHE
UU Uﬂ |: 7 %% ATV /END POINT
IR TRVL ADJ
== == = == > 7 EPA
NAfOFEEES L CHELE T,
When Transmitter throttle stick is at full ( high) position, the throttle barrel should be
E—FI E—FII at full position. Adjust transmitter high end points accordingly. Each radio can use
Mode I Mode Il different terminology. See below.
<\\ ™ Futaba ATV / END POINT
) JR TRVL ADJ
| Sanwa EPA
(4) “E#OAT Y PVAF 4 v 27 FAT—IIL, AUy PP AZEAD
“@ /| f\ —lZLAzE &, A0y MOy FAE2oE bR, %ER
M u” [ 7 #/% ATV /END POINT
JR TRVL ADJ
= = = = | %> EPA

AT—OBMEERS LTHELET,
With the transmitter throttle stick in low position and throttle trim low the
carburetor barrel should be fully closed (see carburetor marks). Adjust radio
servo end points accordingly. Each radio can use different terminology.
See below.

|: Futaba ATV /END POINT

JR TRVL ADJ
Sanwa EPA

41




=D =2

>

Rudder linkage
© (um )
M2XECS wevveveremseissssassssssssenes 1 M2F v K
AN
@ &
EX ¢5F — U v 1
EX ¢5 ball H—Frk— X
Servo horn EX g57F— v

@ @ EX ¢5 ball M2X6CS
)Y . A 1
M2 nut . .

Yrr—0y FPEAL-ZIZE XG4 FD
@-| PR L Co0 A VA RID T R, &

Before tightening the screws, please make sure that the rudder guides
M2 Y FIY F eereeeerieninns 2 are neatly aligned so that the linkage rod can move smoothly.
M2 rod end

¥ ayFa-—7

Silicon tube
oy FLy |

G5 —HA FOMMICSmmEBORESIIH Y P LI
Y)arFa—-TEEOTEHELE T,

In order to secure the POM pipe in its appropriate position,
attach approximately a 5 mm long silicon tube on both sides &
of the rudder guide.

Y

T =T — b4 TL=695
Tail boom pipe L=695

POM/ S £ 72.5X3.5X570
POM pipe 2.5X3.5X570

F¥—-2/PO—-)LOvF L=642
- Rudder control rod L=642
TR EOF Y
Screw included with the servo 33 $3r I

L1

. Neutral " Wz A
nglﬁ/“i‘\‘[‘eft N&ULT‘EJH l] Nel|.ltm]H l]
P o G| |[@NE
l : R TR AT | T e
q Lef€ |_’ Right Le(€ |_’ Right
ho b E—FI - FI
Cut Mode I Mode 11
F—Rk—v: Za2a—hbFN EERE
Servo horn: neutral AT4 vy, M)A ma—FFI
Transmitter

stick/trim: neutral

TN = L5 T LTI ~5 O E (%E)
A Positioned at 3° to 5° to the tail boom pipe (initial setting)

F=WEvFFL—}

RN Y FOEERIZE o TEELETDOT, 794 F

Teilpichple o ELTHELIT,
B + Neutral Because it changes depending on the number of rotations when
Direction of the nose of the unit T Ju hovering, first fly the unit and then make adjustments.
Left
F=WE g FLi— Lo RizE

Tail pitch lever Top view illustration

42




AT — DML
Main blade assembly

f©[§]:\mmm

36

MAKIFOSweeerereeeraenensrreseraeenns 2
M4F AT YF 9 b 2 M4X35CS

M4 nylon nut
.

FZ-V7/ L — FAN—4—
FZ-V blade spacer

507 7 A
50 class
FRPA A » 7L —F
FRP main blade
M4+ A+ v b
M4 nylon nut
307 7 A
30 class
AKBAAL Y TL—F
Wooden main blade
A\ 53 & caution
A4 TL—=FOnRg v AR 7, n <
= Z¥is e A— XA 2T L— FEBCBRICRICR S 2@ ET,
I - o
g];bw2513~0297’1/ FrA7 oy -2 AT L, MECHAETE Y Tighten the M4X35CS bolts and M4 nylon nuts so that the
alance the main rotor blade.
main blades can move slightly.

Adjustment can be made easier with a 2513-009 blade balancer (sold separately).

s @ID \W

ﬁmﬁu?—7,¥ﬁ—m%%%éi?///
Wrap a lighter main rotor blade with tracking tape or a decal
to bring it into balance with the heavier blade.

43



37 EyF/ A0y I"JIJCDEQE
Pitch and Throttle Setting

€T DRt Pitch setting
IOF—-F—dar¥a—-F T FEEEHLLLOTY, This data originated from the use of a programmable transmitter.
HKI Ty, BB, w79 -FI2i kLT, *Varies depending on the engine, fuel, muffler, etc.
—fE R HETT, General guidelines.
IJE—HRII |Moﬁell| S V—7% EEP A 3D F-bO-F-y3v
[o]llo] [O]llo] Hovering Loop Roll Auto-rotation
S R i i AV . . . : :
I I High pitch 8.5 8~ 85 75~8 9 12
ol e -
g BT 0., : ° : : .
Hovering 5~55 25 1.5 0 2.5
M M
& e o—EyF . . .
== == Low pitch 2.5~ -2 -4~ 35 S5~ 9 -7

HIPEH EEWRINT—F - PESRLTES Y,
See attachment for transmitter data.
A X B Caution

BTFeOR—-BEy F57 - (2513-040) EERL T 2L,
Make sure to use only Hirobo manufactured pitch gages (2513-040).

FZLEES EIFT
fhnFES.

Lift blade a little
and measure

Ky F5—9% A4 7 L= FORREDLH0mmICHHF, 28 ¥
FAF == KFIILTEyFF—TJTHllh 7,

(AL TL—FELLELETFTHY S, )
Set pitch gauge about 80mm from the main rotor blade tip and measure.
Be sure to keep the flybar level. Measure pitch while lifting up a little on
the blade for positive pitch measurement and down a little for negative pitch

measurement.

A 7 & Caution

0O — 4 —EEEHI$2000pmEI FTERAL TS £ &L,
Use with a rotor speed of 2,000 rpm or less.

?\Jsoﬁ

Approx. 80mm
¥y Fh—TORE Pitch curve setting
HEDTVWHRIHHOEGEOHEIASE JELFEw, For the setting method, refer to the instruction manual of the transmitter used.
rrhn“'J_‘/a‘f beog'}é o— &k iD f—in—%w—_*/a‘/
overing 100% P 100% Roll 100% 100% uto-rotation 100%
— - ~ 4 /
// 50% /‘/ 50% 50% ,/ 50% /‘ 50%
e A r/ /,-

0% 0% 0% 0% 0%
Af4a010= AF490 WY AFfodnd ATORIO- AFA9RWE AFqad il ARAs 0= ARO9LIRE Afqadind ATA0RI0- AR490IRL AF4giad ATA9RID- AFO00AT AF490ind
Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High

Ay bIVORE Throttle setting

(ZoF—F—i3ary¥a—s70Re2ERALLZbOTT, ) (This data originated from the use of a programmable transmitter.)

HKIV oy, B, w79 -FIcinEfbLEv. *Varies depending on the engine, fuel, muffler, etc.
—#M AR TY, General quidelines.
FN) v Jv'_—og;;% n;)ﬁfﬁ 3D F-trO—F—av
. 0 =] i
Hovering 100% 100% 100% 100% Auto-rotation 100%
. ——— ™ P
/ ~
/ 50% 50% 50% 50% 50%
0% 0%

0% 0% 0%
AFAah 0= AFad 0T AF4opiad ATAEIO- ARA9RIWE AF4epind ATA9RIU-= AF49DIHE AF4edind ARA9DIU- RF40d MY AFi0bM U ULHTA R T TN
Stick : Low Stick : Center Stick : High Stick : Low Stick : Center Stick : High Stick : Low Stick : Cenler Stick : High Stick : Low Stick : Center Stick :High > ¥ > v FofiEThHAZ L

Engine is in idle position or off.

A * & Caution

ZOBRER—MNEEYFH—TTT, This setting is for a common pitch curve.
(AYE21—47OFRFERABOLEDTY, ) (Obtained when using a programmable transmitter.)
I T B BE. Y7L TIIREZBALHINET, May vary depending on the engine, fuel, muffler, etc.
75 ELTREL T &L, First fly the unit and then adjust.




38 FvYE /v /E—-DOIT
Cabin and canopy preparation

| R o)) I
Cutting of the cabin
MILFTIZ, FYEVORBEHGED v ¥ -G ETUN Mo TS,

Before assembly, use a cutter to cut off unnecessary sections of the cabin.

. \ ) =2 EEWXEIOMEBET
Frey e = plORZ T T,
; Drill two holes using a reamer
where it is marked with an X.

BIRIEIE A 7 77 4 EVO~HUfH T 5
HEILERTEES .

The hole on the front can be used to attach
the cabin to the old Sceadu EVO model.

By bTHEAL v FHFRIELPT (BN T,
Cutting out this part makes it easier to operate the switches.

*The prices in parentheses are the prices excluding consumption tax.

A\ iz & caution
hy S—SONWEERAT 2B, FHELEL —— P | BRER
EITHICTEBL TS, Code No. Name Qty (ﬁnﬁmﬁ' A
Be extremely careful when using sharp cutting — ce (Yen)
toos for Cain preparaton e i I

Wk
Washing
Fr¥rkbo s yRTHROET,

Wash the cabin with soap and water.

45



Xy EU/ xR yv/ E—DOBT
Cabin and canopy installation

39

BrrYy - Fv ) ¥—nfir
Assembly of the cabin and canopy

92 T

Fyry
-~ ~ Cabin 2+ e FTE
@ @m YU F AT H/S"appm
s k5 % . A 3 & Caution Cabin damper rubber
X = P .
Mo oo s 2F o TEL A RBDHERALET, I Th
R EF I MR v EL S Y
@JQ__yl N—TLZFDALETTY,
. .. Use the snap pins only in the back.
SJ;: ;h;?‘a o 2 For the front, insert only the cabin Inside
PP ) damper rubbers in the body mount, )
M2.6X6TS-2 b5 % ¥y Ko T YN Th
M2.6X6TS-2 truss Cabin damper rubber _
_L)/ FrErFN—Th
Cabin damper rubber

M2.6X6TS-2 F 7 A
M2.6X6TS-2 truss

AFwTES
Snap pin

XKEDHDH -
Only in the back. | {7

M2.6X6TS-2 7 A
M2.6X6TS-2 truss

6,

Uy F -
Cabin damper rubber

46



40 T H =L
Decal attachment

Wolr—TRBE, FhH—LEM>TL{EEw,
Attach the decal by referring to the package, etc.

FrEr

o4
Logo
KPRHE EERR

Horizontal tail-fin stabilizer Vertical tail-fin stabilizer

| b
Decal

@ WL
® (R

(L)
@ (R

TS Commpoid

XBOFH—IVEMSEICE. Fh-ILOMEEF v E
COMBIENE Y rKP, HIROBBERGY 1 >~
K71 IWALREN 2T L —FEMEHITT LS,
FHA—LVOUBEBRDFERICEY . £LTEFTEIZLS
{EBDT, EhWIRL(BZEVFTEET,
Ef, MEICRAFIT 8BS, ABCNS/Y—2BWT
BOBE, BRICEDERTEVET,

When attaching large decals, splash dilute soap
water or commercial spray for window films of auto
supply on both the viscous surface of decals and the
cabin.

This makes positioning of decals easy and air bubble
hard to be generated, so you can attach decals
neatly and beautifully.

Also, when attaching decals on a curved surface,
warm the decals with a hair dryer to make them
easier to fit the shape of the surface.

A & & Caution

Fh=—IWBTEEE{LoPVRBUMFITRLIICLE
T. $EEHPOMBFLAIEL E, BFNIEERICEY
fj%l\75{bﬁuwwokﬁﬂ§ﬁfﬁimof
ZELY,
Attach decals tight without a gap, otherwise they
may come off when the fuel soaks. In addition,
please wipe off the fuel that it took after the flight by
all means.

28004 0N UBCET U PaUL BOES

% Witp:limeds) hirehe.co jpl

HIROBO WMAED
HIRoE0 WMiED

hitp:imodel.hirobo.co.jpd ‘Eqwf‘?ﬁf‘n-' o ‘S_:'_P“r%f'ﬁ"m'ﬁ

47




3. 7741 MiE Flight

ANJaTE -, AL YTV —F, T - FAEETHEL X

AT EROI HHEE L. BehTT4 e BELAL S,

BEDER

FeATH T TOMEOERT, TATHESPRANZ)TLIEDRNE
Iy BAELEELTFEV, SbALEELTRVE, FmOmk
HiZ2%H D, Bk 774 PERIBONL{ 2 2WREFH Y £
'?‘D

Az
RITDIFER
O FELICAD G

O RIS B
O Mg, BHLERE. WAL SR

MITE B TIEWT ROV

A Caution

The airfield Places the unit should
not be flown.
= Near people
- Near buildings

- Near roads, railway tracks, or power lines

Asins
RITRIDOHED R 1%

O FUPHEICHIoTVED, I —FERILT{FEn
FLwIblE, EABEIWDAELNETY, 7914 T atﬂf
Fryv 7 LTLHESw,

o ﬁfﬁméaﬁjktﬁfﬁfﬁﬂiﬂy TV —-OFKE, BEE90FEREL
TLHEE

REXIE

F—iA <, [V a8 omA2BT3IHLET,
FHLRAESEBEVRDICE o EFIEA~BEWEDE 2w,

The helicopter’s main and tail blades spin at very high speeds. Make sure to
follow these instructions for a safe and enjoyable flight.

Transporting the unit

When transporting the unit to an airfield, secure it in a way so as to prevent it
from falling over to reduce the risk of breakage of the components which would
compromise flight performance and safety.

llIII il

"I

A Caution

Checking the unit before flight

Check that all of the screws are well fastened. New units tend to have
many loose screws. Make sure to check them before every flight.
Check that the transmitter and receiver batteries are fully charged.

Safety measures

To be prepared in the event of an accident, we recommend that you take out an

insurance policy for radio controlled model aircraft. For more details, contact
your dealer.

48



HH T BaETIC

WEFIE, AA-TVT7I4}

@ CCTHREOERLLIEMOBZTEBERICRAALELEET A
RIEIFEC &5 0 ETRERE!

1. MEOHEADICHERES T3.(EHFHIZ “OFF OIkE)

2 [zvavkdi, 954 - E,. L= F—Tv7 - ¥,
ATy b g - AQ—-. -« | EFEEHRLEFSEAT 4 v
BIETHELIT,

3. DA A-VHBREDTSA FTLTEICRA R VWEIRER
HLIT, (ERIICEESEELELE Y.

Before leaving for the airfield

*

Do an imaginary flight first.

Familiarize your fingers with the movement of the rudders. This
constitutes the basics for maneuvering the unit. Practice
repeatedly until your fingers move naturally.

Place the unit in the center of the room. (Make sure the power is turned
off.)

Practice the operation of the stick while saying out loud, “aileron left/
right”, “rudder left/right”, “elevator up/down”, “throttle high/low”, etc.
This imaginary flight practice method is very effective and should be done
repeatedly until reaching perfection.

E—-FI Mode IT

Ll AN—F—

Elevator

' ¥y
Down
Ty

Up

T —
Rudder

*

Left

H
Right

xna s

Aileron

i
Left

Fa
Right

AQw b
Throttle

A
High
AO—
Low

49




TS54 McHPTED
Aixw

Let’s go to the airfield!

ACaution

W hI—EFzv s = FVRHELHEToTETH?
Yr FORRUZERHAO= v & Foiv 51 —R@BFESICEEER T
E3s iy

- Check again— Are the screws firmly tightened?
- Are the transmitter and receiver batteries fully charged?

RITHICBEWED

—t:;..’-"":
Aiiﬁ Caution °
EC ST AVRETEATOBASVES,
[2FE->TwaERBOF v 7E LT EEL,

£, BRAOES N FERFICBEATEEET,
RU B, BELLBE, REMEFRELKERIKRTY.

If there are others operating radio controlled model aircraft at
the airfield, make sure to check their frequency and tell them
what frequency you're using. Identical frequencies will cause
interference which may result in mishandling and drastically
increase the risk of danger.

T T URE DR

When arriving at the airfield
o By fEfERE

- Check the movement

ZEH . VrA00BEAS v FE
ON
Turn on the receiver and gyro

EREROBEAA v F%
ON!
Turn on the transmitter

OFF iZ, DN
Reverse the above order to turn off

Yo ZREE, AT 4y Z@EYICEVTVWET D,
Are the rudders moving in accordance with the controls?
Yo TOKEOFHE I THEMFA 2T EVET,

Perform a range test following the transmitter’s instruction manual.

<

Preparations prior to starting the engine
PNavFa-—TDTaA v MG EIITL, L

<#8HE> .
- N By v o~ E3
<Filling the fuel tgnk> ﬁ,ingiél\ To fuel tank TINALRNES T EELET,
- \‘_:“‘“ / Ly vy Pvoidnichofs, BilESH Y a A

Js ™~

o,
/

WY T
To fuel pump

< Z—FILERAEE >
<Needle valve adjustment>

70

etc.)

R,

D =—Frzwvsifwlnid,
@21 1a~1-120ERME TS,
(RS, 2V B o TRERY

Y rRGEOEELIT,
Separate the silicon tube at its joint and proceed with refueling.
Exercise caution so as to prevent dirt from entering the tube.
‘When the tank is full, stop refueling and reconnect the joint.

Z—-FIrRERES EHMEPAY
TE, 7808V ET,
WICEACTE5 EMBtEm< &Y,
ITPBRIET,

Opening the needle valve too much
will flood the engine and closing it
too much will burn-up the engine.

(D Completely close the needle valve.
(2) Open the needle valve 1.25 to 1.5 turns. (The extent
to which it is opened depends on the engine, fuel,




ITURENERIE

Starting and stopping the engine

A\ 3% Caution

ABRICALU/S FE#>TOSAFVEVFREREE L TXES,
ZEMORICZAAI vy FEANET,

First, check that there are no other operators in the
surrounding area using the same frequency and then turn
on the transmitter followed by the receiver.

1. ATy PVAT Ay Z05A0— A0y b P ADHPIE~NA 2
T 5,

1. Set the throttle stick at low and the throttle trim anywhere between the
center and high positions.

2. F—A¥—a—Fi—KF15VEHIZ, b
—hHE 7Tk,

2. Connect one end of the booster cord to a 1.5V
battery and the other end to the plug.

—hE 77 FOEIC
2%,

Connect one end to
the tip of the plug.

A\ EE caution

DUy THEL T EEML
BUEICLTLEEWL,
Make sure that the clip
does not come into
contact with the engine.

3. AY—F—%kAFy—F -y 7 —2V)iZER L. bl
EHELEIT ATV —IAY—F—2 v 7 ELad
D EidoAsE T,

4, O—F =~y FE LoD EFTOPRAF—F— v 7

U LA M

010

—

7
A EE

=0
A

b

| m—|

|
A\ Caution

20Oy MLRT 499
FERAO—-0fHE

The throttle stick is in its
lowest position.

AS&E Caution

FeEhy TN T8 Lihd, AF—F—2RLET, O—4—AvyK&EL>
5. Y VrHmE B, O—F -~y FERSTE, P ESDE,

AF—F—zikd, Ay TV FhoETLET, Hold the rotor head
6. U—F—n~y FEfiEz3E, 79 70-F&IETLE firmly.

'j- o
7. O—F =~y FEME2FF, A0y P AERAT—
IZL7:B, =P rkEb 2B LET,
3. Connect the starter to its battery (12V) and check its rotational direction.
Completely insert the starter shaft in the starter
4, Hold the rotor head firmly, insert the starter shaft in the coupling, and turn
the starter.
5. When the engine starts, stop the starter and remove it from the coupling
always keeping a firm hold on the rotor head.
6. Still keeping a firm hold on the rotor head, remove the plug cord.
7.  Still keeping a firm hold on the rotor head, check if the engine stops when
putting the throttle trim at its lowest position.

I E 5B, BB T

DY a4y bERFLTIED

T B,

I I — 2Ty MDY Y-V E
B LT S0,

I] E i I] If the engine doesn’t stop, separate the

fuel pump’s joint and let the engine run

out of fuel. Readjust the throttle’s

linkage.

— Then readjust the linkage so it will
shut off when throttle stick and trim
are in the lowest position.

U LETIFA
Decrease the trim

—HEL I iok
Connect the other end to the
engine.

1.5V it
1.5V battery

A & Caution
AG—2 =TT
3. AF—a—-HFreic
EE->THBERTLT
{FEEW,

Remove the starter
only once it has
stopped completely.

Ea g AELE cTobad=t
TYIYbL )y T
EFLTLRE
Remove the clip from the
engine once it has started
running.

51




hS v X SRR
Axs

Adjusting the tracking

A Caution

Py TORBREIRTTOT. BEDLS10mIEREN TITEL
7,

Make sure to adjust the tracking at a distance of at least 10m
away from the unit to reduce the risk of danger.

1. A0y MVAT 4 9 7 %®- ) e BICED LB 2P UL
FAHREMCIED T T,
O—%—OMEmEFE#HI SR ET,

2. O—%—O#ff%E X { BT {HEaw,
2o u— % —HE L EE- TORIFOK T35 ETFlcThT

VAEE, BTy IRENLETT,
3 FIvFYREERYyFOy FOOy For FEELTHRHELE
-1—0
A BB O/ TL— FH — oy FORS %
O¥yFuy F i B
B: W07 L — FH — oy FORSE %
D¥yFOv K I

Azs

1. Slowly raise the throttle stick to its high position and stop just before
the unit lifts-off the ground.
Observe the rotation of the rotor from the side of the unit.

2. Carefully observe the path of the rotor.
If both blades appear to move through the same path, it does not need
adjustment. However, if one blade is higher or lower than the other,
immediate adjustment of the tracking is necessary.

3. The tracking is adjusted by turning the rod end of the pitch rod.

A:  Pitch rod for the blade spinning at a higher path
—
Decrease the length of the rod

B: Pitch rod for the blade spinning at a lower path
=

Increase the length of the rod

ACaution

bR TFEThTVREEHORRICEYET MRICEIZ
THEHRYVELET,
Py X TREETHETELSI—BE. RNV TTOEYF
AEREBLTLFEW,

Incorrect tracking causes vibrations. Repeat tracking
adjustments over and over until the rotor is correctly aligned.
After having adjusted the tracking, check pitch angle

in hovering once more.




FNNY TS
Anw

Hovering practice

A Caution

AEICADOWENWC EEBEBLTESL,
AHECEESF W EERBLTLEEW,

Make sure that there are no people or obstructions in the
vicinity.

F DI AT —FRBEIRITSEL7-DIT BEOER L LS
FN) T ERREITAD L) FHICEE LTSy,
(hosy »7F LT —EOMNEICRE, RITSELIHTT,)

Ty T FiREEIcMmiE LT FEw,

Extend the antenna completely.

A0y MV EOBEE

Step-1 | throttle operation practice

oLy

WaodbhAoy FIVA
T4 v ENAFIZ EFTL
AT

wards its high position.

Slowly raise the throttle stick to-

- In order to fly the unit safely, you must first practice hovering extensively.
This constitutes the basis of flight operation. (“Hovering” means keeping
the unit in mid-air in a fixed position.)

WETL L ZIREOMOBEH M B VEENEZ S
NUACE 3 B
‘When practicing, stand approx. 10m diagonally behind the unit.

BEPLLER LIz, ATy FIVA
TAv IR ) ETW, Bkt
FES TS,

When the unit begins to lift-off the ground,
slowly lower the throttle stick and bring the
unit back down.

Wihr LT a4, Ay bLRfEOR
HEHIIoHT L),

Continue to practice raising and lowering
the unit from the ground until you feel
comfortable with the operation of the
throttle.

53




oy« TLN—2—-BE0KE g
Step- 2 | Ajieron and elevator operation practice é% >
S
i 8 j "
o] H ¢u-| oom? <:><§>‘C|/ "'E

mn

Aiiﬁ Caution
1. A0y VAT A w7200 D EEITET,

; - . (4] 2 BFAOY FILZF 1

2. WAEAHBAA B2 b B 2T L >l i e A A A A AR AR A
INOY TN —F—AF 4 v %P LTD I LEL &S, 54 BEIEICBATLE-BG—0B, 8%
L, LOMEIZDELEIICLELE I, EERIE. BELPSIMCEVDECAIETSE. BEEHEH

1. Slowly raise the throttle stick. LEL &I,

2. When the unit moves in any direction back, forth, If the nose of tl!e unit moves, lower the.throtlle stick
left, or right, gently move the aileron and elevator and land the unit. Reposition yourself diagonally be-
sticks in the opposite direction to return the unit to hind the unit and continue practlc_lng. H the unit flles
its original position. too far away from you, land the unit, get to about 10m

behind it, and continue practicing.

74 —BEDRE
Step. 3 Rudder operation practice

“
L 3
L. ARy PVATA v 722D EEITET, ZA ﬁ
2. BEASAE TS, B2 LT Y — 5?1
2749 2 BB LFOMP L, TOMEIS &5

ﬂ IHizLEL .
1. Slowly raise the throttle stick.

= == | 2. [f the nose of the unit moves left or right, gently move the
rudder stick in the opposite direction to get the unit back in
its original position.

ania oo}

I:Q:I

“-—
MEE S EEBOBERET 5 =~
SteP' 4 Practice circular movement -~

STEP. 1 ~3 ORIz HaER 7 b BIZHRAEORKE S LIT25, micH / -

S
\
LEEME, FOMPTRHLADEEIHHELLELL ). \ \
|
, /
e

~
7
After you feel comfortable with the maneuvers in steps 1 to 3, increase your ’ /
\
AN
~
N - _ - /

accuracy by drawing a circle on the ground and practice flying the unit within
the range of that circle. \

RIS EAEANENS ST E N -
The more you feel accustomed to the maneuvers, the ~
smaller you can make the circle. — —

Step. 5 ANVDFREZEZAT, xRNV TOBBE2T 3
P- Change the unit’s orientation and practice hovering

STEP. 1 ~— 4 #H43- 2808 L= 6, #EEEIZ s, STEP.1~4 & After you feel comfortable with the maneuvers in steps 1 to 4, stand facing the

FLEES LT, 20%, BEQOEGHICT S, [ L2 STEP.] side of the unit and continue practicing steps 1 to 4. Afterwards, repeat the
A RBUELEBLIL LS - same steps standing right in front of the unit’s nose.
;E' s

STEP 5-1 STEP 5-2

54




&MU LOREE Adjustment of each trim

ATy MVAF L 92758 @o¢ N E RFIFTwE, BE55E% L4325  Slowly raise the throttle stick and just as the unit lifts off the ground, you may

AR, BRI A AL FRNESE T, CHABET LD notice the unit leaning towards different directions. Use the trims to correct
this.

-L\ —G“g— o

L. 94— b AFE
BAEANEE LA ) LT ATEATICHE A
1. Adjust the rudder’s trim

Just before the unit lifts-off, the nose...
' oo
TS A AU IR
ymprom Trim adjustment ®
@ DF5IE~ I < Y AE@E) CEIPT.
Turns towards (a) Move the trim towards (@) (left)
® OHENAL | FU AR ®G) CBPT.
Turns towards @ Move the trim tnwa:ds@ (right)
2. ZLR—F—0hY AT [=—r1] [ Moden |
BENEE LA 9 L3 A EET AT
2. Adjust the elevator’s trim fl[-[L A’dk
Just before the unit lifts-off, the body...
g @
- Qe O
s s — [— — —
ymetom Trim adjustment ®© ©
© DI~ { FULAE Ty ) BT,
Turns towards () Move the trim towards (€) (up)
@ PHIE~IE] £ FUAE @Y Y) BT,
Turns towards @ Move the trim towards @ (down)

3. OO b)) LAFEE
BAEINEE LA S LT A ATk
3. Adjust the aileron’s trim J g J g

Just before the unit lifts-off, the body...
olofelo,
& e )
Symptom Trim adjustment :_ _(5 é_ _(15
OX2rL N EN AR @) BT, fn
Turns towards (€) Move the trim towards (€) (left) '
= =
© DHA~NEL | F) L@ BT, —
Turns towards () Move the trim towards (f) (right)

55




754 D T TIVBHE

How to eliminate troubles during flight

A

Cause

For
What you should do

fER
Symptom
A HFhiwn
Tracking Out of alignment T,

EyFoy FIZLARENTETY

Adjustment using the pitch rods has
not been done.

EyFoy FORSERELTIFI»F 27
WMELTEVET, (P52 Z:H)
Adjust the length of the pitch rods,

(Refer to page 52)

E()
The tail sways left and right
during flight at full speed.

B AA YT L—FOEy FHITEG, ¥y goy FOEE
F2%) 7B | Low rotation Pitch of the main blade is high. (R2¥Y 7Tu— ¥ — [ 1,450rpm < HVY)
0 — ¥ — iRk Adjust the pitch rod. (The rotor should rotate at
Rotation of the about 1,450rpm during hovering.)
rotor during
hovering [ AT v Ay TL—=FO¥y FHHF R, ¥y Foy FORE
High rotation Pitch of the main blade is low. (23 ¥ 7 Tu— & —[EE 1,450pm { HV)
Adijust the pitch rod. (The rotor should rotate at
about 1,450rpm during hovering.)
HN) Y TBEICT VAL | Vv A DREF R BEE EIFET
5Hb2K The sensitivity of the gyro is low, Increase the sensitivity
T 4 TREE The tail sways left and right
Sensitivity of the | during hovering.
gyro
EHRRATHICT —VIPERCSH | Vv 4 REFES BEE*TITET

The sensitivity of the gyro is high,

Decrease the sensitivity

PEDZE®#BRA<UE-T, FRTHUAESVHL LS XMERE
kL, BHETFTORGETZ 2, Yy IV=F I v yI—EA
[ =l R A=A

Should you still have some doubts even after having tried the above,
stop using the unit and consult your dealer or Hirobo's Engineering
Service Section.

A - REGE

DIADO 754 FHFETL, HR2T2BIROSIIFEELTIT-T
{7EEw,

@ BEOMFBEREIT, L TAEVIRLEVT S, Wi
OECSEESROTEORRELRYVET, YT ATHENS
B, TAI—-VEFRICEA LT, DB ATRENSL L
LTS,

@ Fr7ICBKo 7L, ETHBL TS v, S/, ¥+ 7L
T3 F o mIRETHRE L T BB,

@ BEOE., A4 7L—FRIRBSL, £/224 v F55, OFFOIK
HTHLELHERL TS v,

® Ho47:25P0,. TLHNOERBOREIIZR, EROFKMIC
ZNEFTOT, EERLTLES v,

® RUMRE+ T 23541k, LEEORKET, BELO L Wi cReg
LTS,

BERGEEVTA7)

RARE T, WH R o RmORTIE, ROMISEELTLE

S,

O HiMPABERERSHRE Y ¥ 7 ¥)d, BTRE TR S, BHT
Z‘)D

O FHIZLoTHILTEAT L,

O MHEAO=S FERIL, BELZEERETT,
BEREICBELTIX, = FEY ¥ A 2 MBHIE~ES L. BRI
[t i R -

Cleaning and storage

After finishing your flight for the day, follow these steps when cleaning
your model.

To reduce the risk of damage to the radio controls or of the occurrence of
rust on metal components, never wash oil or other stains with water. Wipe
with a soft cloth or spray the surface with alcohol and wipe the stains off
lightly with a soft cloth.

Remove all leftover fuel from the tank and store the unit with the carburetor
closed.

Make sure to remove the main blade and turn the switch to the OFF position
when storing the unit.

To reduce the risk of discoloration or distortion of the body, make sure not
to store the unit in direct sunlight or in a car for long periods of time.
‘When storing the unit for long periods of time, follow the steps above and
store in a well-ventilated area.

Disposal and recycling

Make sure to follow these steps for the disposal of old parts when replacing for

new ones.

© Remove all remaining fuel from the tank and fuel line, etc.

O Separate objects according to the substances they are made of.

© Used nickel-cadmium batteries are a valuable resource. When disposing them,
make sure to take them to a recycle shop.

56




IV VWERPL RN YT ETHAL-XTEVEEE, ROFEEE®F v 7 LTS,

Should the unit not operate smoothly from engine start-up to hovering, check the following items.

TYTVREEL LR
Does the engine start?

YES NO EFXMeFvy
v Basic items to be checked
EHTOE L E 347 |1 mEAERES D ET2? F T A -2 FOPEMARIC R o TWRVPT Y 2
Does the engine run continuously? 2. A¥—F—H»iv7rI—ii, TEENRTVEPF 2y
vEs |NO 3. A —F—OBEEHFAPFIELVPF =y
4., Z—=FLOREODTF v ¥
fER  Symptom 4 5. ATy ML LN—OBEEF oy Y
11 ~ - - Fk— SN o T i)
RN Y FOBERTLY VA (?‘D)I“m—j— VFEZ o
£ 2, 6. TR TwhwhFry s
Engine stops just before hovering 7. YNAFa-—FHFEHELT v, TLEESRT BERA R Zo Tunkvi
Frw s
8 PETZANF-IITIPHrEoTwnnhFoy 2
9. BEFLIYIVANMTEBRETWEVDRF Y Y
ST ERTL, AT VrERL, BEEELTT,
1. AT —# Y ok 1. Is there a starter battery? Are the booster cords well connected?
2. BEE T T 7 O%H 2. Is the starter battery fully charged?
3. ); A va—FLVEEDF Ly 2 3. Is the starter turning in the correct direction?
1. Adjust the slow throttle 4, Check the opening of the needle valve.
2: Replace the plug or fuel 5. Is the throttle lever moving correctly?
3. Check the opening of the main needle 6. Check if the engine plug is turned off.
valve 7. Check if there's any damage to the silicon tubing or if there’s any pressure in them that would
hinder the smooth flow of fuel.
8. Is the fuel filter clean?
9. s there too much fuel flowing into the engine?
- Remove the engine plug and turn the engine using the starter to blow all the fuel out.

TITe—rEETTEILEES,
Engine stops when the plug heating is
removed.

fEtk 2 Symptom 2

LiZo (¥Rl Tik% %,

Engine stops after running a short time.

L AT—#h O

(z A~y FELodY EMEAT H78PLET S,
3. BEIT T S OER

1. Adjust the slow throttle.

( 2. Firmly hold the rotor head down and let the engine idle.
3. Replace the plug or fuel.

ATy bVAT 4y 2 Rid b a2 b L EIFS,
AT —#h Ot

BB T 7 7O

Slightly raise the throttle stick or trim.

Adjust the slow throttle.

Replace the plug or fuel.

Ll Sl U o o

BHETIENTHE Z S,

I |y LT v anknl

Frl P T -

Try again If it doesn’t work no matter what
you do

Consult your dealer

57




4. X > 77} > X#E Maintenance section

B% - ML 5E

In case of a fall or crash

Y

BFAALTL—F

EXBMLTCZEWY

Replace the main blade.
A4 Fry7!l
ERDAR W ¥ X, WD B
Check each section. Check!

ves| [NO

v

BB AT
Replace the parts.

Parts have scratch or are broken.

FrvIELb

Check point
CAFET A N— DAY
CF =T = AODTN, NI A
-SF-—arviu—ay FOidn
- Bend of stabilizer bar.
- Bend of tail boom pipe.
- Bend of rudder control rod

Replace the main mast.

#  J Fxuvo!
FRULTT54 | | Bt
Hovering flight o ~
A vibration can (FSvdrresbeid)
YES NO be seen. (Set the tracking.)
- Fzvo! *
AATAPDER | 24 vearFEsoTwD | oK
Check the main mast. | Check!

YES NO The main mast is bent,

h 4 . Fryl

A4 TAPDIH AL TL—RKDOEE )3T ARG o TVER

Check the main rotor blade.

NO YES

Y

Check!
The main rotor blade is balanced.

Frvol

NZAEMD

Balance the main rotor blade.

FT=ILTL—=FKDIF R
Balance of the tail rotor blade.

NO YES

Y

Y

B, T, FANLLD
IV Y AHNE ST WAED
Check!

The tail rotor blade is balanced.

Fruol

TxHY) T A FVilidi-Twa

NF 2 AEMB (i)

Balance the tail rotor blade (replace).

O—#—Av FOHE
Check the rotor head.

Check!
The yoke and feathering spindle are bent.

ZTOMNFERA

(Fzy I ROBELEELET.)
FN—JLDEEE - £k
IS0 %7 FOAD
TL—RDED

YES NO
\ 4 Y Frvi!
ZE > NI L A-NTHRR | By TvEY
Replace the spindle. Check the center hub. ér:’efk \
| YES NO The center hub is bent.
+ Y
25 —NT XM BEEFBEACHEET SV
Replace the °e’“e|’ hub. Consult your local distributor.

Other reasons:
(Checking and parts replacement
required)

Damper rubber, crankshaft, main
rotor blade - - -

58



L X4 2< X MDA I. Main Mast Replacement

OT—IHFFOTVB XV MBI THHIC, RE—4 Use thread locking agent to the screw marked before
1 b (¥0Oy7H) 20 TLEZN, assembling.

M4X10CS
(5% Q
2) /
L~y regfsaryz»-ymﬁfs%o&w \ v Mexiocs 5‘
A=y FERSLET, ':'::.'ririrl = iy
1. Remove the linkage rod between rotor e S ) = L
head and wash-out. Q b

2.0 —F—~y FAssy®MAX10CS &
UM2.6X8CS B L ¥,
2. Unscrew M4X10CS and M2.6X8CS of

M2.6X8CS M2.6X8CS [] rotor head assembly.
XYYy T—aTy K “ 5
Mixing arm rod XY TT—Luy F
s Mixing arm rod
(o
M4X48S <]
~ 2
M3.5X10CS e o
M4X4S5 3. 72 b1y 7 OM4X4SSEHUAL L

A5 —3.5X5X5.1

Collar 3.5X5X5.1 3. Remi;ve the mast lock M4X4S88S.

<y
e.

421 ZFE A OMIIXI0CS, 77— , - Y35X10CS

3.5X5X5.1 o Z —3.5X5X5.1 » . 7 — -
4, Unscrew M3.5X10 and collar 3.5X5X5.1 Collar 3.5X5X5.1 ﬂ NSRS S Sl R4

of main gear assembly. FFTISLL _‘g_a
5. Pull the main mast out of swash

plate and wash-out.

*AHHBEAIL, YA TH S, \,ih_,

Use a file to remove any scratches. /'.‘: - - ':‘-
TAPOw s
Mast lock
. RZEZ A Y —/IN—D3H Il. Stabilizer Bar Replacement

2. AFETL—FORFEIMLET,
2. Remove one of the stabilizer blades.

HAD HHFOECEL, FRITH v P A LIERT D ES,
FORETIMEIZN R0 . YA THREE T,

Cut the stabilizer bar if it is enormously bent. Then, sand the end of the bar if
there is any scratch.

1. AFEA by i—DOM3X385 %

1. Unscrew M3X3SS of the stabilizer

stopper.

M3X3SSOEU T EF S F X & 2o T
VBERE, YAUTHIY £,

If there is any scratch of M3X35S on
stabilizer bar, sand it to remove.

59



. RE> KIvD3xZH Ill. Spindle Replacement

2.7 L= FhRVF—0KEF )V PM5X10 & FW ¢5Xa12X0.8T % 4k 3TV —FhRMF—%EFL, A PR &RET T,
LEd, 3. Remove the blade holders and pull out the spindle.

2. Unscrew button bolt M5X10 and FW ¢5X@12X0.8T of the blade holders.

LY »r—vuy FefLEd,
1. Remove the linkage rod.

(@

M3X388

~

i

K F R FMSX10
Button bolt M5X10

FW ¢5X¢12X0.8T

IV. > 42— /\TD3zia

LUESBEBEZAFESAF— -2l LT,

2MEBEIZSL—FFRLy—, AV FILEE
HLEd,
AF¥EIY PO— LT —AERALET,

3.M3XIBCS: WA, I—72IITLET,

4.V F —=NTOM2EXSCSEWD DD, ¥ ——
R LT,

M2X15CS

1. Remove the stabilizer bar in accordance with I BT —2 6X4X4

2. Remove the blade holders and spindle in accordance Collar 2.6X4X4
with IIL Brg. g4Xp¢8X3FZZ
Remove the stabilizer control arm. FW ¢2.6X@5X0.5T

y
6 M2.6X8CS
e ~

M2X14CS D=3.3

3. Loosen the M3X18CS and remove the yoke.
4. Loosen the center hub M2.6X8CS and remove the

seesaw.
@5 ball H=9.5

V.ICIUDRE V. Engine Replacement

L=77—%0ULE, M3X35CS (50X > ¥ ¥ OBA)
1. Remove the muffler. If using a 50 class engine

2. MAX4SS RO, AF—F—h o TV IR LET,
2. Loosen M4X4SS and remove the starter coupling.
A —F—hw T T > >
Starter coupling t o M3 U nut
IV IUy r EBHTWAMIXI2CSREULL 9,
3. Remove the engine block M3X12CS.
7 5 o FHl M4X4SS
Clutch shaft é«g

M3X12CS

M3X12CS

~ . - ! ‘-- 3
“““ :
S )/

C g3Xp5X4.5F




VI. 7=V 7T — LD VI. Tail Boom Replacement

1.M3X35CSEM3F A a vty F2IRTL, KPREEZIUL
¥,

2.M3X32PHAZW A T, T— V7 — hAssyk b LENZHEET LIV B
T =¥ A I TN FETHLET, Timing belt

3.9 -0y Feasr—LbE v FLoi—dbi L, M3X25PH, i \/ o ) ..
M26XI0PHE W D8, T— L7 —A%5|3HEE T, N ol=S . A
T, FF—H A FOM26X12TS# WA THEET T, ‘1 > Q

4. F—NT—hEFEHETT,

1. Remove the M3X35CS and M3 nylon nut, and then remove the
horizontal stabilizer.

2. Loosen the M3X32PH, move the tail boom assembly slightly
forward and then remove the timing belt from the pulley.

3. Remove the rudder rod from the tail pitch lever, loosen the
M3X25PH and M2.6X10PH, and pull out the tail case. Slightly
loosen the M2.6X12TS on the rudder guide.

4. Pull out the tail boom.

WALTEHEER, I ITXNMOEGEFARTR LA
ABLT{EEW, (P28EEH) N
When assembling, ensure that the timing belt is rotating in
the correct direction and is not twisted. (Refer to page: 28)

/)
_:?' r!@
[ ../' !
Tl

R @ Z
N~ &

I Nbﬁ:"ﬂiJﬂlﬂ'!'!lI|!||||||m|il'.""" A

-

M3X35CS

M3X25PH§: PR

FW @g3Xg9X1T —
F— T — L Assy \ /
Tail boom assembly “\ 5
P2

M3F+A4 0¥+ b
M3 nylon nut

M3t+A 1ty b
M3 nylon nut




5. f{E/Y—"/{Z DU T Repair parts

Q@HHEN—YDZWAIIDEEL T, FUMBA SN EEEAD—KNO.LEIHES > THRVEKDH AN,
QLN FETHEAFES ISR EEMH N =Y RETTLBRICTHSRLIAALER,
SR EICT. XS Fr53a~7AE T IV ELET,

FTEICEELYS, LAMB. ERER.GW, BRKAROTEIL RHRBTHOIA~7THRIHREI BTV ELEEET,
%/- BAIOEMEIL O/ 1B~3RIZER P BERFW LI ELHBIET, HEPLHT T RLLEIL,

BEROFR. K% EOEE. JEXEE Ry B EES R BFEH I ESIIESALIAIC

HEEE( 0847-40-0088 ) NN—URETTERD b, DEEL LIV BERHT S TEIBOELET,

¥ O=FNO. BB IRERICRRLTHNET, BRI BV TTCICERRNTEIREE SN,
BEBROIHEICLZES TREIBATHEIELANDT. I—KNO. RE. BEATHEO L. 5130 E,

BEASE 200451 BE

OHHAIL [FAX L TH-THBU T,

ObEXT (KE5IHk| LAV ET . HASBFERICBVEELC ASEEREOAICERILEZ L,
BmE s [DN—vRENEE+QHEBRH(5%)] + %k (K5I FHFHAR) PBBETT,
®*ob REBEICLIES SBTRADFECLIRNESHFR RET-TENEL A TTHREEL,
WK (US| F 8RN XA EEH e AV OBRICI-TREVET,

BREEER 1ARRE | 3ARME
X ARRR | i | jonrm
A R S ¥1,575 ¥1,680 ¥1,890
LEl4 ¥1,365 ¥1,470 ¥1,680
RIS {5k JLRE. P | ¥1,155 ¥1,260 ¥1,470
BIFE. P E ¥1,050 ¥1,155 ¥1,365
PEE ¥1,155 ¥1,260 ¥1,470
AM ¥1,050 ¥1,155 ¥1,365

() ALBEICHEENDE T, /N—Y9,800M B TEXLDIBEES
R A EHEE¥10,200 [D—Y KL DEET¥9,800 + DR (5%) ¥490 | + DERHFESIFBUELA) ¥1,680
=HEHEBEY11,070 LAVET,

AYE (IE—LTHFENEEL) SfdNo.

BB ULIAAERH F A A | ZExXEH| EUHT-2EBLE
AT | 1] | | 1 | | | |e#xems| #2v3 - FLLL0
Em wasE | R L

s [ J-1 | |

i 8 R

2R b R

TEL ( ) [ Fax | ( )

d—FKNo R B i HE & %
ON=IKENDES

T QBN (5%)

BERAK [ macii 0+
THIFAXIC TR THB D £, +

EoR—#Rat (—VHK) GRS |

FAX:0847-47-6108 -
FAXE BHBTHEAIL, TEL 0847452834 £ THBREL L&, —
T726-0006 [ B KT T AAS 331 [ sXUEE-BREHE O+ 10 | |

62




‘0412-320
I\\“
0412-295 ~._

- ~. 0403-314
2539017 ~ 0403-315 (OP)
0412-296 .

2532026 ~

%Q% 251’29-003 H

! - —.\
2506-035 .

& ‘ | *2@9-01? W ~.

2521094 R
\\\
2532030 B . ~._
25060428 _ P \|
2500073 _— @ PRI Rk
AN |
2539-009 |

2522-033

0412-298
2532080  \_

2525012

-
|

|
|
|
|
|
|
|
|
|
|
|
|
|
|
| el D
|
|
|
|
|
|
|
|
|
|
|
|

2532-048

h 2531001
AN

\\ﬁi‘..! I < '
\M o
\‘
\ 0412-300

63



* The prices in parentheses are the prices excluding consumption tax.

Code M & A2 | i ok
Code No. Part Q'ty Price (Yen) Remarks
TF TS AT 840
0402-055 | gabilizer bar 2 (800)
ZFECTL—F 1,680
0403212 | geabilizer blade 2 (1.600)
0403314 | FRP XFEA 4 =7 L-— F L=600 170 13,125

B FRP main blade L=600 symmetry 1 set (12,500)
04032315 EIHFRAA > 7 L— FL=600 (#—FR) [ES 17,640

B Semi-symmetrical main blade L=600 (carbon) 1 set (16,800)
0412202 | BV — 1 630

FZ-V voke (600)
FZVI L — FRib 5 — 1,260
0412-293 | EZ_V blade holder 2 (1.200)
FZVI L — FAR—F— 630
0412-294 | 17 v blade spacer 4 (600)
oai229s | FZV $8% 7= UB LT 5T = ; 1,050
FZ-V ¢ B spherical bushi (1,000)
N 420
0412-296 | p7 v damper rubber 2 (400)
VeSS 3,150
0412-297 | E7 v center hub ! (3.000)
FZVe — 7 — 735
0412298 | 17 v Seesaw ! (700)
FZVAFESAF—ar O —ILTF — 4 840
0412-299 FZ-V stabilizer control arm 2 (BOO)
FZ-VAFET A F—Ii— A F wIi— 315
0412-300 | p7 v sabilizer bar stopper 2 (300)
FZVid oo 77— 4 630
0412-301 | 7 v mixing arm 2 (600)
0412-320 FZVO—%— A5 FASSY S 18,500
FZ-V rotor head assembly 1 set {18,000)
oalazeo | SSZIV7 =T Y 7 AET FIb ; 525
SS8Z-IV feathering spindle (500)
2500044 | Brg. 98Xp16X5 ZZ 2 a’200)
2500051 | Brg. 94Xo8X32Z 2 A'200
2500-073 | Brg. ¢4X¢8X3FZZ 2 (} ’%gg)
Brg. A5 A I p8Xal6X5H 1,680
2500091 | Bearing thrust g8Xg16X5H 2 (1,600)
(L — S — | TfE
2500-114 | Brg. p3Xp9X47Z 2 a250 S EE
M2 F o F 210
2505001 | M3 7 20 300)
MAaF AT F v F 210
2505-007 | M4 nylon nut 10 (200)
M26F AT F v F 315
2505019 | n13'6 nylon nut 10 (300)
M3T A BT v F B 315
2505020 | M3 nylon nut (thin type) 10 (300)
2506-035 | FW ¢8X¢12X0.1T 10 (iozg)

: : 315
2506042 | FW 92.6Xp5X0.5T 10 (300
2506044 | FW ¢2.6X¢7.5X0.5T 10 (2(1)(55)

7S —AX6X2 420
2521039 | coflar 4X6X2 2 (400)
7 5 — 2 6XAKAF 525
2521078 | Gjllar 2.6X4X4F 2 (500)
7 5 —3X4XESF 525
2521094 | Collar 3X4X8.5F 2 (500)
2521-136 | 2 7 — 12XI8XIF > 525 T — PR b F — (e
Collar 12X18X1F (500) Used for the blade holder.
FTx A ROy F M2X16 525
2522001 | A diust rod M2X16 5 (500)
Fo v A O v F M2X35 525
2522004 1 A gjust rod M2X35 > (500)
Fox ARy F M2XEs 525
2522-033 | Adjust rod M2X85 5 (500)
M2T v FLo F 525
2524001 | M) rod end 10 (500)
T o FLo> FM2XIZ5 525
2524014 | Rodend M2X12.5 10 (500)
2525007 | EX 03T — W BT 10 1,050 CSHIFE
- EX @5 ball with stand (1,000) CS sold separately
2525008 | 920 v T2 10 1,050
@5 ball with stand 2 (1.000)
95K — JUH=D 5 1,050
2525012 | 45 panl H=9.5 10 (1,000)
OV > 7P.7 315
2520003 | 90 = TF 2 300
T FX 7= —M3X3 315
2531001 | gep'serew M3X3 10 (300)
T ¥ v 7AZ 2 —M3X16 420
2532005 | Cyup serew M3X16 10 (400)
* ¥ v 7R 2 —MIXI0 630
2532021 | cap screw MAX10 10 (600)
T v v TAZ ) = —MIX3S 630
2532026 | cap screw MAX35 10 (600)
7932008 | X ¥ 7 7 X7 J = —MIXR o 840
- Cap screw M2X8 (800)
Fyow TAFTT 2 —M26XSE 840
2532030 | Cyup serew M2.6X8 10 (800)
* % v 7R 2 —M3XIE 420
2532038 | up serew M3XI8 10 (400)
Fx v TAZ Y 2 —M2XI5 840
2532048 | Cup serew M2X15 10 (800)
* % v TR 2 —M26XI5 840
2532049 | cap screw M2.6X15 10 (800)
Fr v TAZ U a—M2X14 D33 840
2532080 | up serew M2X14 D3.3 10 (800)
WF — a0 FMSXI0 315
2539-009 | Button bolt M5X10 2 (300)
¥ > 7L F M3X6 315
2539-017 | Bytton bolt M3X6 2 (300)

64




0412-120

T T T i
|@\ 2531-003| I
2500-068 '
W_ _____ — ~ 0412-303
2500-049 0414-471 (OP)
M L 2509-003
| 2532-003
0412-118 0412-117 %QI__
0414-466 (OP)
2525-051 H
]
P 2506021 ]
| & 2520010 |
[
0412-119
N
2532002
& D
0412-122
=)
: 2531-003
ir T | 0412-205 .
i GOy . 2534-007 ‘ 2534007
L8| &\ ossso0 | ik
502 ALY I Y 2532-004 .

50 class engine

2521-095

0412-202

|| lﬁﬁ_. > -
! "'llllIll'llllllll!|II||I||||I!III il
|

0412-215

,2532-004

0412-202

2532019/ ‘
2532019
2521-133

65



* The prices in parentheses are the prices excluding consumption tax.

2~ FNo, whE AR (mﬁiﬁiﬁ?ﬁ%ﬂ %
Code No. Part Q'ty Price (Yen) Remarks
pl07AF O v 27 315
0403-011 910 mast rock . ! (300)
WIS wraary FO— L7 — 4 368
0403-085 W-type wash-out control arm 2 (3500
0a12-113 | SDA A 7 F VEIT-19T ] 630
SD main gear 87T-79T (600)
N PR 210 F 7. T 7 MY
0412-116 | SDA A ¥ FVA b v 3 2 (200) Screws and nuts attached
0412117 | TF X Z 7 7 F0 T 3,675 AL
a Clutch bell witl) 9T gear 1 set (3,500) Pre-assembled
0412118 | 1JOTF Y1327 7 ¥ ﬁg/\'w T 4,200 TR
Clutch bell _w;th lf):T gear 1 set (4,000) Pra:aswmbled
0412-119 SD@‘[‘-}????‘/;~ 1 3,150 :{\‘/.ﬁ:
Clutch shoe with shaft (3,000) Serews attached
0412120 SDABAF—F—hv 77 (@svv 7 FH) 1 525 R
SD starter coupling (For @5 shaft) (500) Screws attached
SD7 5 4 &A1 — L300 2,100 FWIT
0412-121 | gp 1y wheel for 30 engine 1 (2.000) | Washers attached
SD7 7 A kA4 — 50 2,625 FWIT
0412-122 SD fly wheel for 50 engine 1 (2,500) ‘Washers attached
0412123 | SDE Y I ¥ Y7 7 F30H 1 1,470 ENP L
SD engine mount for 30 engine (1,400) Screws attached
0412202 | SD¥ 7 F —Assy 30/50 EN 2,415 YA Fv b, = 7 306505 T ICERT
SD muffler assembly for 30/50 1 set (2,300) With Screws, Nut and Nipple Useble to the 30/50 engine.
0412205 | SDZ = U “ 777~ : 525
SD cooling fan (500)
SDAA v X VEIT 525
0412215 | gp m% gear 87T 1 (500)
SDEH v FX T80T 525 F o AT 1T
0412-216 SD second gear 80T 1 (500) Screws and collars attached
FZVATA F709 7% 735
0412-302 | 7.y slide block 1 (700)
SDX A 7 » ¥ A FP=I81 945
0412-303 [ SH¥ main must Poisl ! (900)
SDXAT v 27 L— 5,250
0412304 | §px swash plate ! (5.000)
SDXA — FO % — & 1,260
0412-305 SDX auto-rotation case 1 (1,200)
SDXF — F O 2,100
0412-306 | SpX auto-rotation drive shaft 1 (2.000)
0412307 | SDXS0OL T 7 <T 7~ i 1470
SDX 50 cngil}rn?‘oyt (1,400) S
SSZIVATA F7uv? 2,835 Y
0414466 | 957 TV slide block 1 (2.700) | option
ZT AT —ALP25 315
0414467 | Radius arm P25 2 (300)
041471 | 910X 1 7 < % FP=181(SUS) 1 4,200 AR
@10main mast P=181(SUS) (4,000) Option
Brg. 912X16L 7 ~ 7 = A 1,575
2500048 | Bearing 912X 16L one way 1 (1,500)
1,260
2500-049 | Brg. g10X@19X5ZZ 2 (1200)
1,260
2500-051 | Brg. p4Xp8X37ZZ 2 (17200)
1,260
2500-068 | Brg. g5X@13X4ZZ 2 (1200)
M2 F v F 210
2505-001 [ 5 2 20 (200
2506021 | FW ¢5Xe7X0.1T 5 (iozg)
315
2506-036 | FW aizﬁ_lsxozf i 5 (302)
== FIEY IXIl. 31
2509-003 [ Needle pin 2X11.8 2 (300)
7 7 —3X4X8.5F 525
2521-094 | coflar 3X4X8.5F 2 (500)
7 —3X5X4.5F 525
2521095 | Goflar 3X5X4.5F 2 (500)
B T —p3.5X 95 X 5.1 315
2521-133 | oflar 93.5X 95 X 5.1 2 (300)
EXp5H — U 1,050
2525006 | Exa5ball 10 (1.000)
0 '] ~ 7 85050 315
2528010 | 5_ring $5050 3 (300)
Ry FRILF (D) 420
2530-004 [ piyor bolt @)_ = 2 (400)
EXRy PRIV (E 315
2530005 | piyot bolt (E) 2 (300)
Ev FAZ ] = —Max4 315
2331003 | ge screw MdX4 10 (300)
Fx v 7AY ) 2 —M3X8 420
2532-002 Cap screw M3X8 10 (400)
F v TAZT] 2 —M3XI0 420
2532003 | cap serow M3X10 10 (400)
Fx v TAZ ) 2 —M3XI2 420
2532004 | ¢, screy M3X12 10 (400)
Fx v 7 AZ ) 2 —M3X28 420
2532010 | ¢,y screy M3X38 10 (400)
Fx v TAZ 2 —M3X35 420
2532012 | cyp serew M3X35 10 (400)
Fx v 7 A7) 2 —M35X10 525
2532019 | cap screw M3.5X10 10 (500)
Fx v TAD I 1 —M2X6 840
2532031 Cap screw M2X6 10 (800)
FYyEvF AL 2 —M3XI2 7 O 105
2534-007 Tapping screw M3X12 Black 10 (100)
T E AM3X6 210
2538-002 Countersunk screw M3X6 10 (200)

66




077X
30 class

2506-042 2500-051
2532030

2532-031
2500-051

2505-006

2532031

0414-127

NG L~

NN 2506020/ QU7
< .

™~ 2534007 /°_-~

~ Aoa12-132/ 0412133
~ ~
131/ 2500051 200051
2532.031 g P00
| 2524014 | 2525006/ 555 008 @
| 2522001 Y| ! 0412-313
| i 2532031
I !

R D S —

i 2524-014 f) i
2524001 |

! 2522033 | | '.m._l h A 2522033 |
| I sm001 |
| y I

1/ (IC ey, A o = - | 4
K N | I~ 2524-001 %
AIZ ‘ N/ <l 2522008 | 0412-137 N\ 2532-031 )
2" [t 2524-001 ¢ \2525-006
il [ 2505-001
|

2524-001



* The prices in parentheses are the prices excluding consumption tax.

3= FNo. % A | el i
Code No. Part Q'ty Price (Yen) Remarks
oa12131 | SDILZ FE5F7— L& F ES 840
SD collective pitch arm set 1 set (800)
0412-133 | ST~ Fa—LL =% b IS 630
SD control lever set 1 set (600)
0412-134 ggiel\/f;\;r]:\’r; s];l; et lI ':tt (g{%g)
0412-135 gg‘;e]:;t‘i)r_sga; vr7h 1 (jgg)
0412-137 gg ]l)in‘;a?g—e_se‘\tj(;f)r?rz]i‘mé)—} Lo bR 1 (ggg)
012313 | SDX) Y7 =& v T (72 R = 735
SDX linkage set (For FZ-V R/H) 1 set (700)
0414127 | G 7E Bp]tf:l?sh/afz ot ! (%g)
2500-044 | Brg. p8Xg16X5 ZZ 2 (}ﬁgg)
2500051 | Brg. p4Xg8X37Z 2 ({:%)
2500078 | Brg. p8X¢12X3.522 2 (}ﬁgg)
2505001 | M2 7% 20 500
s | T o
2506020 | FW g5Xp10X1T 20 éé,g)
2506042 | FW $2.6Xg5X0.5T 10 (gég)
2509004 r?ee_dll; f;li/nkz;?zzl?gl's 2 é(l)g)
2522001 Id;/;sfrﬁd}l\v[g}.(ylg‘* M2X16 3 (%g)
252002 | [ s 5 (500
e 5 oo
2200 | [ oo 5 o)
2522:021 Kd;/u;ridrl\\{g)g%rhﬂxm 2 (;Z)rsn
2524001 | M2H 7 P2 E 10 o0
T I o e
2525006 | B gg ?:aﬁ » 10 (};333) ga: sérzuiafe goi‘i ;Eﬁely
2532-030 ga:q:rgfl{\dgg){;_ M26XS 10 (2{4}3)
2532031 | N0 e X 10 (300)
2534007 | F e ki B 10 (160)

68




5077 X
50 class 2500-073

2506-042
2532-039

0412-220
0412-134

2525-006
2532031

2525-006

6 @ff 2532031

2534-007

0412-132
2500-051

0412-131 \“\/'

2smo0m ] | 0412-313

2522033

2521-105
0412-220
2500-051

3,0412-221

i - 2522-010

0412-223 f;

69



* The prices in parentheses are the prices excluding consumption tax.

Price (Yen)

0412-131 | §P ioheftn]:eilli:ﬂi:e? et . ?e:l (3%)
0412-132 | §p ?oﬁef&i\]:ekpi:;h{;:zit}b ) L (iozg)
0412-134 ggiiet;t\n;—]ei; sle/th_ ot L igt éﬁg)
oa12-135 | DT ! (300)
012220 | SDHPMPPLS—E 5 E:y 1,785

SD HEM Push-pull lever set 1 set (1,700)
0412-221 gg $§;§e I;i;zhlqe)v{e:s_; 7t 11 ?ect (}:2(8)3)
val2203 | SDEPMPPY 77 =T %5 F (7 U— L) B 1575

SD HPM Push-pull linkage set (for frame) 1 set (1,500)
oa12313 | SDXU Y7 =V 5 . (FZV ) [ES 735

SDX linkage set (For FZ-V R/H) 1 set (700)
0414-127 gohezuxtekpltihih;f: 7t 1 (233)
2500-044 | Brg. p8Xgl6X5 ZZ 2 (}ﬁgg)
2500-051 | Brg. p4Xg8X3ZZ 2 ({ﬁgg)
2500-073 | Brg. 94Xg8X3FZZ 2 (}ﬁ%
2500-078 | Brg. 98Xg12X3.52Z 2 (}:%gg)
o | LT v
2506-020 | FW gSXg10X1T 20 é})g)
2506-042 | FW 92.6Xg5X0.5T 10 éég)
2509004 | Nociie 230 8 2 300y
2521-105 | o inexs ! God)
2522001 | Lo e e 5 300)
2522002 Id;/u;:rﬁd ll\\fll:zf)-()zsF X2 3 (55%3)
2522-005 Idj'/u.;vr{zxi I\1\«1];2’3()45#' XA 3 (23(5))
2522006 Id;/u;rid Rigfsg M0 3 (233)
2522009 | T Ny 5 (300)
2522010 Id;{lsfrﬁd E\Ex}sg M2XE0 5 (2{2)(5))
2522021 Zd}/usTlid Iiatzi;mpmxm 2 (233)
2522033 Id;/ue:r?d E\Exjs; M2XEs 3 é%[sn
as2a001 | NPT T T 10 300)
p— ;:szmr;;; FM2X125 0 (;grs))
2525006 E§ gg ?:aa " 10 (i:ggg) ga;?sgm?;?afe Isjcv]jt-i-s::ﬂ?:t;cly
2532-008 g—d;’ s:m?v;ﬂig)zé; M2 10 (jﬂzg)
2532031 | Gr 2 e VX 10 (300)
253209 | 30 TG o 10 (@)
20T | e e 3K I Bl 10 (100)

70




!— n 0412-239
2506-020

2513-073

2534-007

0412-325

2505-002

2534012 <N—Z
2532000 <oy (Y2 |

Y & N s 2532004

2534007 WS o 2505-006

2505-006

A, 2533-024

\ 2534-012

0412-308

0412-321 2534-007

2537-002

2523-021

7253208 ]

\\J

2534-007



* The prices in parentheses are the prices excluding consumption tax.

I~ FNo. s A (%%mﬂgm HE
Code No. Part Q'ty Price (Yen) Remarks
N2 xA0<T ¥ b 315
0403-022 Gyro mount 1 (300)
SDAATT v b 1,050
0412-130 SD mechanical mount 1 (1,000)
F—FTL—F 315
0412-179 Servo plate = 2 (300)
SD 7 X ZBiiRT L 120
0412200 | §p fuel tank rubber cushion 4 (400)
04122201 | SDHEFEZ =~ 7 480cc 17 1,575 SD% ¥ 7Bk T & 1F
SD fuel tank 480cc 1 set (1,500) SD fuel tank rubber cushion attached
0412204 | SD @19 Brg v — [ES 1,050 Brg. 1008
SD @19 Bearing holder 1 set (1,000) Bearing attached
THRZ v Z7F vy 7% VA 315
0412-239 | Fyye] tank cap for shuttle 2 (300)
0412308 | SDXAA 77U =14 1% 2,625 A 71 T 1 EVO SDXWIATIe
SDX main frame 1 set (2,500) Can be used for both the Sceadu EVO and SDX models.
SDXAX v F S 1,260
0412319 | §pX skid 1 set (1:200)
0412321 | SDXT—F< T F ] 1,050 A7 4 EVO SDXWAF I
SDX servo mount (1,000) Can be used for both the Sceadu EVO and SDX models.
0412325 SDXET A<~ Fxty k 155 630 A %17 4 EVO SDXM AT I
SDX body mount set 1 set (600) Can be used for both the Sceadu EVO and SDX models.
2500049 | Brg. 910Xg19X5ZZ 2 (%’%{6)3)
M3 F v F 210
2505002 | = 20 (200)
M3T A D> T vk 210
2505-006 M3 nylon nut 10 (200)
2506004 | FW 93Xg8X0.5T 20 (}gg)
2506-010 | FW ¢3Xg9X1T 20 (igg)
2506020 | FW ¢5Xg10X1T 20 éé,g)
A7 OA A — M3X26 525
2511-033 Hexagon cross member M3X26 2 (500)
T IvF 21— 72.5X5X1000 525
2513072 | gilicon tubing 2.5X5X1000 L (500)
T O v F 2 — 723X3.6X1000 525
2513073 | Silicon tubing 2.3X3.6X1000 1 (500)
P.P./3 1 7g3Xpd 5X1100 420
2523-021 | pp’ pipe 63Xp4.5X1100 2 (400)
M2O v FL > FL=9 525
2524016 | i) 1od end L=9 10 (500)
X% v JAZ ) Z—M3X8 420
2532002 | 0y screw M3X8 10 (400)
F v v 7AZ ) 2 —M3X12 420
2532004 | 0y serew M3X12 10 (400)
X% v A7) L —M2X8 840
2532-028 Cap screw M2X8 10 (800)
¥ ¥ v JAZ Y 2 —M3XI8 420
2532038 Cap screw M3X18 10 (400)
FR7 ¥ < E A MIX32 525
2533024 | p,; head screw M3X32 10 (500)
¥y EvFAL ) 1—M3XI2Z 7 O 105
2534007 Tapping screw M3X12 Black 10 (100)
¥y E v ZAZ 1 2—M3XI0 105
2534012 | 1, 0nin0 screw M3X10 10 (100)
T OB Y7 AT ) 2 —MIX8 105
2534016 | T, onine screw M2X8 10 (100)
7y E VT AZ 1) 2—M3X142 1 210
2534022 | Typning screw M3X14 No.2 type 10 (200)
2537-002 EffF vy Ev FAZ 1) 2—M2.6X16 10 525
Tapping screw with washer M2.6X16 (500)

72




RN 0412-146
,/0‘41.142 \\ﬁ 2500-051 </\\\{0M
- T >N - *1\2506-005 .
_~2507-001 , )
2509012

2532-030

. 0414-141
T~ 2500-054 .
.. 2506-029 )

SO 04143 /.

0414-143

0412-139
2505-013

2504-028

(_0412-236
0412-316 N
™~

mste
- 2534-006 I 0412-140
0412-139 r i
i 2509-015 | .
< ! i
0412-141 | /
N

0414-118

0412-318

E—

0412-138

2523-022

0402-523

2500-068

73



* The prices in parentheses are the prices excluding consumption tax.

= — FNo. e ANE i
Code No. _ Part Q'ty (ﬁﬁwﬁ_ﬁ? Remarks
SF Brg. =)L 5 — 13 420
0402-523 | SF bearing holder 913 1 (400)
0412-138 | SDA 7 ¥ F —F ¥ 7 —J —16T &7 F [N 1,890 FHNL T
SD counter gear pulley 16T set 1 set (1,800) Pre-assembled
0412.139 | SD7 — v 7 — ) —16T . 630 T— L E = 1F
SD tail pulley 16T (600) Roll pin attached
F— LT — i 7 1.=695 1,050
0412-140 | 141 boom pipe L=695 1 (1.000)
0412141 | SDZF —F—F=w7 7 F 1 1,050 F O
SD rudder servo mount (1,000 Screws attached
oa12.1a3 | SD7 7 — 2 ¥ FO— L0 v FM2XL642 [E:S 525
5D rudder control rod M2X1.642 1 set (500)
0412-145 SDF — 7 — 1] —16T> T 7 F1T 1 1,260 H T o
SD tail pulley with 16T shaft (1,200) Pre-assembled
0412146 | SD7 —FEZFIFL—FEY I 13 1,850 Brg. 14
SD tail pitch plate set 1 set (1,800) Bearings attached
0412-147 | SP7 —VE v FLII—% F 175 1,050 F 7. FA FE AT
" SD tail pitch lever set 1 set (1,000) Screws and guide pins attached
0412-157 Ty T L= T — 1 525
- Tail pitch lever collar (500)
0412236 | SD T A=y P =R =1 1,050 F T, F v B
SD tail unit case Each 1 (1,000) Screws and nuts attached
0412-316 SDXZ7# —J > Fa—JL#H A4 F p35 13 525
SDX rudder control guide  @3.5 1 set (500)
0412318 | SDX7 — ¥ =L — i‘r_=86 » 525
SDX tail blade L=86 (500)
B ¥ —FVITT 315
0414-117 | oo inter gear 17T 1 (300)
E I e S 735
0414-118 Counter gear shaft 1 (700)
F—LEvFFL— FEX 525
0414-141 | 141 pitch plate boss 1 (500)
0414142 | 2 VEZFUIFTETF 150 525 F—ILE v FTL—F, FITE “fT =
" Tail pitch link set 1 set (500) With tail pitch plate, parallel pin
Tl w7 735
0414-143 | i) chaft 1 (700)
oala-163 | 2.7 1 P 1 420 M6F v I a BTy
Slide shaft (400) With M6 nut shin type
0414-494 D3IF—WFL—FFHILF—+Fv F AB#&2 1,260
" D3 tail blade holder set A, B each 2 (1,200)
D37 — T DT 1,260
0414-495 | B3 tail housing ! (1,200)
2500-051 | Brg. p4Xe8X3ZZ 2 a ’%33)
2500054 | Brg. p6Xpl0X3ZZ 2 (% %gg)
2500055 | BRG. 5X10X4 ZZ 2 (} -%gg)
2500-068 | Brg. y5X@13X4ZZ 2 a %3)
BRG. 5X10X4H A 7 A F 1,680
2500-082 | ppG’ 5X10X4H thrust 2 (1.600)
F 4 I > 7L F60SIMI572 1,785
2504-028 | Tyming belt 60S3M1572 ! (1,700)
M3 EEEFR 210
2505-006 | M3 hylon nut o (200)
M26F 10 >F v F 315
2505013 | M5'6 nylon nut 10 (300)
2506-004 | FW p3Xp8X0.5T 20 (llgg)
2506-005 | FW g4Xp6X0.5T 10 (}8(5))
2506021 | FW g5Xg7X0.1T 5 (jozg)
2506-029 | FW g6Xp8X0.3T 5 (2023)
2506032 | FW g5Xg7X0.4T 5 (iéﬁj
E- > 7ol5 105
2507-001 | Eing 5 i! 5 10 (100)
S AT E 2X11.6 315
2509012 | Grooved parallel pin 2X11.6 2 (300)
T— LB -g2X12 525
2509015 | gon pin g2X12 10 (500)
7 5 —5XBX2.5 315
2321061 | ogilar SXB8X2.5 2 (300)
7 7 —6X7X3 525
2321079 | collar 6X7X3 2 (500)
7 5 —5X6.5X14 525
2521-082 | Collar 5X6.5X14 2 (500)
2523022 | POMZS4 7 2.5X3.5X1200 2 630 S ¥ —O v FIZ{8H
POM pipe 2.5X3.5X1200 (600) Used for the rudder rod.
M2ZUO v FZ X F 525
2524001 | M3 rod end 10 (500)
[ EX g5 — b 1,050
2525-006 | EX 45 ball 10 (1.000)
EX 951 — b &1F 1,050
2525007 | EX @5 ball with stand 10 (1.000)
0a12.141 | SDF7 ¥ — G —iR=<w 7 b 1 1,050 EZEE
SD rudder servo mount (1,000) With screws
2537.002 | FETT# ¥ EX 7 A% ] 2 —M26X16 10 525
Tapping screw with washer M2.6X16 (500)
F o BT AZ] = —M3IXI1Z 7 O 105
2534-007 | Tuoning screw M3X12 Black 10 (100)
2529-010 0'; =~ %ssosa 5 315
g 58050 (300)
v FAZ ] 2 —M3X5 315
2531002 | got'screw M3X5 10 (300)
F ¥ v 7AZ ] 2—M3X6 420
2532001 | cap serew M3X6 10 (400)
Fr v TAY ) 2 —M3XI16 420
2532-005 Cap screw M3X16 10 (400)
Fr v 7AZ) o —M2X8 840
2532028 | Cap screw M2X38 10 (800)
F v v TAZ ) 2 M2.6X8 840
2532-030 Cap screw M2.6X8 10 (B00)
F ¥ v TAZ ] 2 —M2X6 840
2532031 | cap screw M2X6 10 (800)
F o ErFATZ] a—M2E6XI12 2 105
2534-006 | Tapping screw M2.6X12 No.2 type 10 (100)
2539015 | 2 1. F E~ M3X63 > 525
Guide Ein M3IX6.3 (500)

74



0412-324

0412-154

2532012

2506-010

2505-006

0412-323

/ /" Toarzaes .
| y;

/

/S

0412-199 ! ST

75




* The prices in parentheses are the prices excluding consumption tax.

— - TR
2 — FNo. m }\‘ﬁ ARG ﬁi%
Code No. Part Q'ty Price (Yen) Remarks
SN T—hTL—XF — T b98 220
0404-796 | T4t boom brace terminal 98 4 (400)
oalz1s1 | SDF VT —L7 U= X =443 N 1,050 ST
SD tail boom brace L=445 (1,000) ‘With brace terminal
0412154 SDEELt v F - 945 FT, BENY FIT
SD tail stabilizer set * (900) ‘With screw and fin band
@5AF v TE Y 315
0412-165 | 45 snap pin 4 (300)
SDX v Ev Ty N—TA 420
0412-199 | S cabin damper rubber 4 (400)
SDXE v/ E— 1,575
0412-322 SDX canopy 1 (1,500)
0412323 | SDXF ¥ 2T &S T ® 4,410 FvEey Fv/E—%uF
SDX cabin set (4,200) Includes a complete set of parts for a cabin and canopy.
SDXT 7 — U 1,575
0412-324 | §pX decal 1 (1)500)
M3F BT F 210
2505-006 | nr3 nylon nut 10 (200)
MZ6F v T 210
2505013 | 13’6 ut 20 (200)
2506-010 | FW ¢3Xg9X1T 20 ({gg)
Tv v TR 2= —M3X35 420
2532012 | oy screw M3X35 10 (400)
Fx v T AT 2 —M26X10 420
2332051 |y serew M2.6X10 10 (400)
FIE TAZ ]2 —M26X6 7 A 218 210
2534-013 | Tupning screw M2.6X6 truss No.2 type 10 (200)

76




B CHE<EDDTA T A—
EOR—#iE4t HIRO30 UmneD

3-3-1 BAKURAGAOKA, FUCHU-SHI,

LRRAAH#DES-3-1 T726-0006  HIROSHIMA-PREF, JAPAN T726-0006

TEL:(0847)40-0088 %) FAX:47-6108  TEL:81-847-40-D088 FAX:81-847-47-6108

http://model. hirobo,co.jp/ hitp:/imodel-hirobo.co.jp/english/
HIROB30 /(—{% TEL:(0847)45-2834 Order Number TEL:81-847+45+2834

4\ EE Note

OFREOAFTN—HELELBERN CHEETIC BB LEIATVET,

QFFORTICOVTR, FRFELELICERTI b ET,

QFFEOARICOVWTALEHLTEN ETH, F—IFELAPRY ., B ELTM
EOZENHYELES, T—HMEIVWETLOBBAVVWAELET,

@ERLAEBRCOVTHOEIL PO FEEZAVIPRETOT, ITERILEEL,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

(@2The contents of this manual are subject to change without prior notice.

(3Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us,

@ltem (3 not withstanding, we cannot be responsible for events related to the operation of your
model.

214538
First printing

RRET
March 2009

H.T






